Form No.

902577

OReplaces
901846

CB800

Forage Harvester

O M PAN]

=]
)

G

SERVIGE PARTS MANUAL




Mr. Dealer:

When ordering service parts, specify the correct part
number, full description, quantity required, the unit
model number and serial number.

The model number and serial number for this unit are on
adecallocated on the Main Frame below the right Quick-
switch Yoke.

“Right” and “Left” are determined from a positionstand-
ing behind the unit and facing toward the direction of
travel. From this position the Drive Chains are on the
“Left” side.

GEHL Company reserves the right to make changes or
improvements in the design or construction of any part of
the unit without incurring the obligation to install such
changes on any unit previously delivered.

NOTE: o0n original Tire replacement, Compa-
ny policy prohibits the sale of replacement tires for
all original GEHL machinery. Replacement Wheel
Sets are available and tire size information is called-
out with the Wheel Sets to facilitate replacement tire
selection. ALL REPLACEMENT TIRES MUST BE
PURCHASED LOCALLY.

NOTE: common hardware, such as nuts, cap
screws, etc. are listed in the parts list but NOT
illustrated. Hardware listed, is for mounting
purposes and NOT included when the part is order-
ed for replacement. For the part numbers of
common hardware, refer to the attaching hardware
table located inside the back cover.

Standard hardware torques appear in a chart at the end
of the manual.

All cap screws or bolts, called-out in the parts lists, are
Grade 5, Cadmium Plated unless otherwise noted.
Hexagon nuts, for Grade 5 cap screws or bolts, are Grade
B. Hexagon nuts for other cap screws or bolts, are Grade
A unless otherwise noted.

The following abbreviations are used in this manual:

CB -Carriage Bolt

HHCS -Hexagon Head Cap Screw

HTFS  -Hexagon Thread-forming Screw
PB - Plow Bolt

RHMS -Round Head Machine Screw
RHSMS -Round Head Sheet Metal Screw
SHSS -Socket Head Set Screw

SQHSS -Square Head Set Screw

STHMS -Slotted Truss Head Machine Screw

HIN -Hexagon Jam Nut
HLN - Hexagon Lock Nut
HN- -Hexagon Nut

SN -Slotted Nut

WN -Wing Nut

LW -Lock Washer

PW -Plain Washer

NF -National Fine (Thread)
SL -Self-locking (Thread)
T -Tooth

Sq. -Square



TABLE OF CONTENTS

, Page

INtrodUCtion ... i e e e Inside Front Cover
Table Of COMtents . .. ...ttt et ettt e e e ettt e e e e e 1
Decal LOCAtIONS ...ttt ettt ettt e et e e e e e e 2-3
Frame & Axle (Used Before Serial #3312) ..... e e e e e e e, 4-7
Frame & Axle (Used After Serial #3311) . ..uinutinti it e e e e 8-9
PTO & Drive (Used Before Serial #3312) .. .ounuiitit ettt e et e e 10-13
PTO & Drive (Used After Serial #3311) . ..ottt ittt e e e e e e, 14-17
Roller & Roller Drive (Used Before Serial #3312) .\ \ivvinnnreee it ettt e e e 18-19
Roller & Roller Drive (Used After Serial #3311) .uvvtiniinneite ettt e e e e 20-23
Cylinder (Used Before Serial #3312) .. ...ttt ittt e e e et e 24-25
Cylinder (Used After Serial #3311) ...ttt ittt et e e e e e e e e e e e 26-27
Blower (Used Before Serial #3312) ... ..ottt e e e 28-29
Blower (Used After Serial #3311) ... ittt e e e 30-31
Bevel Gearbox (Used Before Serial #3312) . ...ttt ittt it e e e e e 32
Bevel Gearbox (Used After Serial #3311) ...ttt it et e e e e e e 33
Length-of-Cut Transmission (Used Before Serial #3312) ... vutuutt ittt e e et 34-35
Length-of-Cut Transmission (Used After Serial #3311) ..o .uttt ettt 36-37
Universal DIives . ... it et e e e 38-39
Deflector & Tripod (Used Before Serial #3312) .. .uuintintne i ittt e 40-41
Deflector & Tripod (Used After Serial #3311) ..ttt ettt e e e e e e e e e 42
HItOhaCK . o e 43
OPHONS & ACCESSOTIES .o vttt t sttt ettt et e e et et e et e e e et et e et e e e e et e 44-56
Electric Transmission CONtrol ... ...ttt ettt e et et e e et et et 44
Manual Transmission CONLIOL . ... ..t uuteutt ettt et e et e et et e e e e e et 45
Manual Deflector & Manual €Cap COntrol. ... ..uueuteutenneeiteat ettt et et e eeaaennnns 46-47
Hydraulic Deflector & Manual Cap Control. .. ....uuuuuuntentenevntar it eie ettt eaneneannnnns 48-49
Hydraulic Deflector & Electric Cap CONrol ... ...enuntit it ittt e it e ieeeanennns 50-51
Electric Control, Wiring & Mounting Hardware ..............oiuiiiiiiiiiininriniiiiiananannnnnnn. 52
COMETO] BOX ot e e 52
Control Stand ExXtension . ... .. ..ottt ittt e e 53
Lot B OnSI0M Lt e e e e e 54
3-Ft EXLONSION Lottt e e e 54
St EXIENSION Lot e e e e e e 54
TorqUe WrenCh . L 54
SIow-Down Kit ... i e e e e e 55

L ength-0f- Ut Gear St ..ottt ittt ittt ettt ittt ettt ettt e e et e e e e e e e e e e e e e e e 55
Cylinder Knife Set ... ...t it et e et e e 55
Power EXtension Cord Kit .. ...uunuutnnt ittt et e et e 55
1 G 55
One Knife Counter Balance Kit .. ........iiutitiienit ittt ittt e, ... 56
Hydraulic Deflector Cylinder & Hose Kit . ..vueentuttnn ittt e et i e e 56
Hydraulic Cylinder & Hose Kit .. ...ttt e et et et et 56
Square Holed SCIeens ... ...ttt ettt et et e et et et e e e e e 56
Numerical INdeX . ...t i it i i e e e 57-60
Torque Specification ... .....uiint ittt e i i e Inside Back Cover



CB800 - DECAL LOCATION

Decal Locations are shown to assist in application of new
decals in the event of damage to the Decal or refinishing
of the Harvester. Check listing for information and the
illustrations for their location.

Surfaces MUST be free from dirt, dust, grease and other
foreign material before applying the new Decal. To
apply, remove the smaller portion of the decal backing
paper and apply this part of the exposed adhesive
backing to the clean surface while maintaining proper
position and alignment. Peel the other portion of the
backing paper off slowly while applying hand pressure to
smooth out Decal surface.

a NOTE: Discard Decals NOT required for
the CB800.

The Decal Set Number for CB800 is 044174. The set
includes the following Decals:

1- 061274 WARNING - 1000 RPM
2 - 060143 WARNING - Rotating Shield
3 - 056205 Decal - Drawbar Clip Set-up
4 - 055131 Decal - Shear Bolts
5 - 044228 Decal - Service Universal Joint
6 - 057658 Decal - Hot Couplers
7 - 064355 Decal - R-N-F (Electric Shift Only)
8- 061202 GEHL 19x4 ;
9 - 061027 WARNING - Remove Universal Joint
10 - 060262 Decal - Length-of-Cut Chart
11 - 065755 Decal - Belt Idler
12 - 061255 800 (Vertical)
13 - 060144 WARNING - Read Operator’s
Manual
14 - 060140 WARNING - General
15 - 061204 GEHL 29x 6
16 - 061715 800 (Horizontal)
17 - 061002 WARNING - DO NOT OPEN
(Three Places)
18 - 060590 WARNING - Rotating Component
19 - 061684 Rotating Spiral Symbol
20 - 058751 WARNING - Use Correct Stone
21 - 058392 Decal - Safety Shut-off Valve
22 - 065269 Knife Sharpener Operating
Instructions
23 - 057659 WARNING - Remove Universal Joint
24 - 065827 Decal - Grade 2 Shear Bolts
(Two Places)
NOTE: Always order Decals by set

number. DO NOT order Decals separately.

IMPORTANT: Always Observe Safety
Rules Shown on Decals.

list:

Order paint for refinishing machines from this

901225 One Gallon Blaze Paint
901226 One Gallon Maize Paint
610239 6 (12 oz.) Cans Blaze Spray Paint
610240 6 (12 oz.) Cans Maize Spray Paint

NOTICE




CB800 - DECAL LOCATION




CB800 - FRAME & AXLE
(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

Used with Electrie
Cap and Shift Controls.

( Used Before
Serial No. 1011)




CB800 - FRAME & AXLE

Ref.
No.

1
2

3

~ N

18
19

20
21
22
24

25

26

27

28

29
30

Part No.
No. Part Name Req.
9H300 CotterPin + -+« - v v v v 2
H623D  Lift Crank Bearing + -+ -+ -+ .. - .. 2
570005  Grease Fitting « - -+ + -« - ... 2
H6094 Hose Clamp -+ - v v v vvvennn. 1
650453  Hex.Hd.Cap Screw 1/2x1-1/2 - - 1
(1) 1/2 HLN 650806
H6196B HitchPin -+« e 1
H6219A  Hitch Spacer -« - - - -+ oo v 2
R13020A LiftLinkPin -+ -« --vovnnnn 2
655020 Cotter Pin 3/16x1-1/2 -+ - -« .+ 4
R13244  HitchPin - -« cvovmverernnn. 1
655010  CotterPin 1/8x1-1/2 -+ .. .. 1
655028  CotterPin 1/4x1-1/2 -« --. 1
R13245  Control Cord Bracket ---- -+ ... 1
R13247 Hitch Sprmg ............... 1
S16111 Spring Stud - -+ - 1
(1)5/8PW 654012 -+« - v v vven e
040525 Hitch Spring Washer - + - - -+« . .. 1
042655 Lift Roller « -+« oo 2
042657 Lift Spring ................. 1
042658 Lift Spring Nut = -« .- ... ... ... 1
043182 Axle Extension - .- 2
043190 Lift Link - -« o« o evvvvnnn.n. 1
043194 Control Bracket « -+« -+« vv ... 1
650490 Hex.Hd.Cap Screw 3/8x1 - - - - . 4
(4) 3/8 HN 653010 - (4) 3/8 PW 654006
(4) 3/8 LW 654026
043223 Idler Pivot Journal - - -« - ... .. 1
043227 Idler Lift Arm - - -+« v oo 1
650306  Hex.Hd.Cap Screw 5/8x3-1/2 - 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
043299 Lift Shaft -« v ev v, 1
043323 LiftPin 1x2 -« -vervev ot 2
655020  Cotter Pin 3/16x 1-1/2 + - -+ - - . 4
044224 Lift Roller Journal -« -+ .-« ... 4
044308 Pivot Bushing -« -« -t 1
058967 Drawbar Clip - Upper <+ -+ -+ ... 1
650566  Hex.Hd.Cap Screw 5/8x5-1/2 -+ 1

(1) 5/8 HN 653020 - (1) 5/8 LW 654031
058970  Drawbar Clip - Lower
650566  Hex.Hd.Cap Screw 5/8x5-1/2 - - 1
(1) 5/8 HN 653020 - (1) 5/8 LW 654031
044809  Control Bracket Extension
650490  Hex.Hd.Cap Screw 3/8x1 -« - - 4
(4) 3/8 HN 653010 - (4) 3/8 PW 654006
(4) 3/8 LW 654026

044865 Drawbar Stop + o+ -+ oo e e et 1
650463  Hex.Hd.Cap Screw 3/4x2 - - . . 1
(1) 3/4 HN 653025 - (1) 3/4 LW 654033
056252 Adjustable Axle -+ v - 2
655011  Cotter Pin 1/8x1-3/4 ... .. 2
650111  Hex.Hd.Cap Screw 1/2x1-3/4 -- 8

(8) 1/2 HN 653018 - (2) 3/4 NF SN653088
(4) 3/4 PW 654018 - (12) 1/2 LW 654030

057911 Wheel Hub Assembled - - -« - .- 2
(Includes Bearing Cups)
045998 Grease Seal -+« - - 2

Ref.
No.

38
39
40

41

42

43
44
45

46

47

48
50

51

52

53

(Used Before Serial #3312)

Part No.
No. Part Name Req.
550075 Dust Cap ................. 1
046000  WheelBolt - - - - ool 12
046001  Wheel Nut -« v v v v ve oo, 12
057570 WheelHub - - -+« ¢ v v oo o v oo 2
046334 Bearing Housing - - - ... ....... 1
650535 Hex.Hd.Cap Screw 3/8x2-1/4 - - 3
(3) 3/8 HN 653010 - (3) 3/8 LW 654026
046530 Lift Shaft Washer - - - - -« .. .. ... 1
046754  Drive Bearing Housing - - - - - - - - . 1
650064  Hex.Hd.Cap Screw 3/8x1-1/2 -. 2
650579  Hex.Hd.Cap Screw 3/8x1-3/4 -- 2
(2) 3/8 HNG53010 - (2) 3/8 LW 654026
046755 Ball Bearing - --- -+ 1
046759 Spacer ................... 1
055147 Drive Bearing Bracket -..--.... 1
650393  Hex.Hd.Cap Screw 5/16x3/4--- 2
650490  Hex.Hd.Cap Screw 3/8x1 - - - - - 4

(2) 5/16 HN 653007 - (4) 3/8 HN 653010
(2) 5/16 LW 654024 - (4) 3/8 LW 654026

046777 Quick SwitchPin - - -+« - - - oo ... 2

046790 Drag Link - Front- - - - - - .- .. ... 2

650353 Hex.Hd.Cap Screw 5/8x2 - - - - - 2

(2) 5/8 HN 653021 - (2) 5/8 LW 654032

046791 Drag Link-Rear <+« +« ... 1

046913 Drive Bearing Guard - - - - - - - - - .. 1

051908  HitchJack .................... 1
( Used Before Serial No.1011)

061019”  Hitch Jack .. ................ ... 1

( Used After Serial No.1010)

051909 RetainingRing. . ............. .. 1
( Used Before Serial No.1011)

052831  PTO Bearing Support -« -« -« .. 1

650496  Hex.Hd.Cap Screw 1/2x5 - - - - . 3

(3) 1/2 HN 653018 - (3) 1/2 LW 654030

052856 Idler Pivot Bracket - ----...... 1
052886  Hitch Plate - - - - -- .. .. ....... 1
059532 PTO Bearing Support - Right - - - - - 1
(Used only with Electric Shift &
Cap Control)
059534  PTO Bearing Support - Left - - - . . 1
(Used only with Electric Shift &
Cap Control)
059536  Hose Support -« -+ -+ v oo v v 1
(Used only with Electric Shift &
Cap Control)
650486  Hex.Hd.Cap Screw 5/16x3/4-.. 4
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024
060238  Transmission Base - ... .. ... 1
650448  Hex.Hd.Cap Screw 1/4x3/4 --- 1
650486  Hex.Hd.Cap Screw 5/16x3/4--- 4
650487  Hex.Hd.Cap Screw 5/16x1- - - - - 2
650490  Hex.Hd.Cap Screw 3/8x1 - - - - - 2
650495 Hex.Hd.Cap Screw 1/2x1-1/4 - - 2
650653  Hex.Hd.Cap Screw 1/2x4-1/2 .- 1

(1) 1/4 HN 653005 - (6) 5/16 HN 653007
(2) 3/8 HN 653010 - (1) 1/2 HN 653018
(6) 5/16 PW 654004 - (2) 3/8 PW 654006
(1) 1/4 LW 654022 - (6) 5/16 LW 654024
(2) 3/8 LW 654026 - (3) 3/8 LW 654030

(Parts List Continued on Next Page)



CB800 - FRAME & AXLE
(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

Used with Electric
Cap and Shift Controls.

( Used Before
Serial No. 1011)




CB800 - FRAME & AXLE
(Used Before Serial #3312)

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name . Req.
54 060257 Rear Shield Reinforcement: - - - - - - . 1 60 060550  Roller Arm Extension -+ --...... 4
55 060518 MainFrame- - - - <« v v vvevnnn.. 1 650527  Carriage Bolt 1/2x1-1/4 ... .. 4
650453  Hex.Hd.Cap Screw 1/2x1-1/2- - .- 7 650842  Carriage Bolt 5/8x1-1/2 .. .... 4
650486  Hex.Hd.Cap Screw 5/16x3/4- - - - 10 650843  Carriage Bolt 5/8x4 .- .. ...... 2
650487  Hex.Hd.Cap Screw 5/16x1- + -« .. 2 (4) 1/2 HN 653018 - (6) 5/8 HN 653021
650493  Hex.Hd.Cap Screw 3/8x2-3/4- - - . 1 (4) 1/2 LW 654030 - (6) 5/8 LW 654032
650495  Hex.Hd.Cap Screw 1/2x1-1/4---- 6 61 060551 PivotClip -« - - vuvvnn.. 2
650497  Hex.Hd.Cap Screw 1/2x5-1/2- - -- 4 650495  Hex.Hd.Cap Screw 1/2x1-1/4- - - - 4
650596  Hex.Hd.Cap Screw 1/2x1-3/4- - .. 5 (4) 1/2 HN 653018 - (4) 1/2 LW 654030
650710  Hex.Hd.Cap Screw 3/8x2-1/4- - - - 4 62 060587  HitchPin -................. 1
650543 Hex.Hd.Cap Screw 5/8x3 - ... .. 4 63 520054 BearingCup- - -+ - - - . .ol 2
(12) 5/16 HN 653007 - (1) 3/8 HN 653010 64 520093  BearingCollar - - - - ........ 1
(21) 1/2 HN 653018 - (1) 5/8 HN 653021 65 520158  BallBearing- - - -+ v vcvvrn.n.. 1
(1) 3/8 PW 654006 - (6) 1/2 PW 654009 66 520199  BearingCup- - -« -+ o v v 2
(3) 7/16 PW 654046 - (12) 5/16 LW 654024 67 520200  BearingCone - - veceanaa 2
(1) 3/8 LW 654026 - (22) 1/2 LW 654030 68 520201  BearingCone - - - - ccceanun 2
(8) 5/8 LW 654032
060534  Transmission Base -« <+« -« -v .. 1 WHEEL OPTIONS
650495  Hex.Hd.Cap Screw 1/2x1-1/4- - - - 2
(2) 1/2 LW 654030 69 042165  Drop Center Wheel 15 x 10.00 ---- 2
57 060540  Lift Retainer-Left - - .. ........ 1 048060  Drop Center Wheel 15x 11.00 ---. 2
650495  Hex.Hd.Cap Screw 1/2x1-1/4 .. 1 053805  Drop Center Wheel 18 x 7.50 « - - . . . 2
(1) 1/2 HN 653018 - (1) 1/2 LW 654030 70 055196  Hitch Control Cord -+« v v v v v vv .. 1
58 060542  Locking Strip « -« -« c v in.. 1 71 055127  Drawbar Hitch- - - - - - .- .. .. .. .. 1
650495  Hex.Hd.Cap Screw 1/2x1-1/4 .- 1 ' (Used before Serial No. 1101)
(1) 1/2 LW 654030 061033  Drawbar Hitch- - -+ -« - ... ... 1
59 060543 Attachment Lift - .. ... ........ 1 (Used after Serial No. 1100)
650844  Hex.Hd.Cap Screw 5/8x 1-3/4- - - - 1 650496  Hex.Hd.Cap Screw 1/2x1-1/2 .. 3
(1) 5/8 HLN 650807 (3) 1/2 HN 653018 - (3) 1/2 LW 654030

A To replace Pin and Chain, on Hitch Jack,
Specify Part No. 061276.



CB800 - FRAME & AXLE

(Used After Serial #3311)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.




Ref.

No.
I
2

3

[0 WMV, NN

10
11
12
13

14
15
16
17

18

20

21
22
23
24
25
26
27
28

29

30

31
32

33
34
35

Part No.
No. Part Name Req.
9H300 Hairpin Cotter ................. 3
H623D Lift Crank Bearing ............. 2
570005 Grease Fitting................ 2
H6094 Hose Clamp ................... 1
650453 HHCS 1/2 x 1-1/2 ........... 1
(1) 1/2 HLN
H6196B  Hitch Pin...................... 1
H6219A  Hitch Spacer................... 2
R12020A Lift Link Pin .................. 2
655020 Cotterpin 3/16 x 1-1/2 ........ 4
R13245 Control Cord Bracket........... 1
R13247  Hitch Pin Spring ............... 1
S16111 Spring Stud.................... 1
040525 Washer........................ 1
042657 Lift Spring .................... 1
042658 Lift Spring Nut ................ 1
043182 Axle Extension................. 2
650497 HHCS 1/2 x5-1/2 ........... 4
(4) 1/2 HN - (4) LW
043190 Lift Link ...................... 1
043223 Idler Support Tube ............. 1
043227 Idler Lift Arm ................. 1
043299 Lift Shaft...................... 1
650453 HHCS 1/2 x 1-1/2 ........... 1
(I)1/2 HN - (1) LW
650695 HHCS 5/8 x3-1/2 ........... 2
(2)5/8 HN - (2) LW
043323 LiftPin ............ ..o ... 2
655020 Cotterpin 3/16 x 1-1/2 ........ 4
044308 Pivot Bushing.................. 1
650844 HHCS 5/8 x 1-3/4 ........... 1
(1)5/8 HLN
044865 Spacer ... 1
650649 HHCS3/4x2............... 1
(1) 3/4 HN
045998 Grease Seal .................... 2
046000 Wheel Bolt .................... 12
046001 Wheel Nut..................... 12
046334 Bearing Housing ............. o1
046530 Lift Shaft Washer .............. 2
046777 Quick Switch Pin............... 2
046790 Front Drag Link ............... 2
046791 Rear Drag Link ................ 1
650647 HHCS 5/8 x2............... 2
(2)5/8 HN - (2) LW
052856 Idler Pivot Bracket ............. 1
650487 HHCS 5/16 x 1 .............. 2
(2)5/16 HN - (2) PW - (2) LW
650653 HHCS 1/2 x4 ............... 1
(I)1/2 HN - (1) LW
052886 Hitch Plate .................... 1
650569 HHCS 1/2x1-3/4 ........... 4
(4)1/2 HLN
055196 Hitch Control Cord............. 1
056252 Adjustable Axle Assembly ....... 2
655011 Cotterpin 1/8 x 1-3/4 ......... 2
650111 HHCS 1/2x1-3/4 ........... 8
(8) 1/2 HN - (8) LW
(2) 3/4 NF SN - (4) PW
057570a  Wheel Hub .................... 2
057571 Axle Hub Assembled ........... 2
057911 Wheel Hub Assembled .......... 2

(Includes Wheel Bolts &
Bearing Cups)

Ref. Part No.
No. No. Part Name Req.
36 0589678  Drawbar Upper Clip............ 1
650499 HHCS §5/8 x 5-1/2 ........... 2
(2)5/8 HN - (2) LW
37 058970c  Drawbar Lower Clip............ 1
38 060238 Bevel Transmission Base......... 1
650495 HHCS 1/2x 1-1/4 ........... 5
(5)1/2 HN - (5) PW - (5) LW
39 060257 Rear Shield Reinforcement ...... 1
650486 HHCS 5/16 x3/4 ............ 2
650687 CBS5/16x3/4 ..., 1
(3)5/16 HN - (3) PW - (3) LW
40 060540 Lift Retainer - Left ............. 1
650495 HHCS 1/2x 1-1/4 ........... 1
(1) 1/2 HN - (1) LW
41 060542 Locking Strip ..........oovi.... 1
42 060543 Lift ..o |
43 060550 Roller Arm Extension........... 4
650527 CBl/2x1-1/4............... 4
4)1/2 HN -(4) LW
44 060551 Pivot Clip - Right .............. 2
650495 HHCS 1/2x 1-1/4 ........... 4
(4)1/2 HN -(4) LW
45 060587 Hitch Pin Assembled............ |
46 0610190 Hitch Jack..................... 1
47 061033 Drawbar Hitch................. 1
48 061838 Lift Roller............ooo.... 2
570014 Grease Fitting................ 2
49 061839 Lift Roller Journal ............. 4
650843 CB5/8x4 .....iiiiiia.. 2
650866 CB5/8x3 ....iviiiiiin., 2
(4) 5/8 HN - (4) PW
50 062428 PTO Bearing Support - Right.... 1
650494 HHCS1/2x1 ... ... 2
(2) 1/2 HN - (2) LW
51 062430 PTO Bearing Support - Left ..... 1
650494 HHCS1/2x1............... 2
(2)1/2 HN - (2) LW
52 064037 HitchPin...................... 1
655010 Cotterpin 1/8 x 1-1/2 ......... 1
655028 Cotterpin 1/4 x 1-1/2 ......... 1
53 065519 Spring ..o e 1
54 065559 Hose Support.................. 1
650789 HHCS 5/16 x4-1/2 .......... 1
(1) 5/16 HLN
55 065603 Main Frame ................... 1
570005 Grease Fitting................ 1
650486 HHCS 5/16 x3/4 ............ 2
(2)5/16 HN - (2) LW
56 520054 Bearing Cup ............ccvunnt. 2
57 520093 Bearing collar.................. 1
58 520158 Ball Bearing ................... i
59 520199 Bearing Cup . .......oooiiiiit, 2
60 520200 Bearing Cone .................. 2
61 520201 Bearing Cone .................. 2
62 550075 Dust Cap.......covvvuininnnn. 2
A For Replacement, order (1) 057911.
B For Replacement, order 070483 Upper Drawbar Clip.
¢ For Replacement, order 070484 Lower Drawbar Clip.
p For Replacement Parts, See Hitchjacks.

CB800 - FRAME & AXLE

(Used After Serial #3311)



CB800 - PTO & DRIVE
(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

10



Ref.
No.

1
2

AN bW

10
11
12
13
14
15

16

17

18
19

20
21

22
23
24
25
26

27

28

29

30

31

32

Part .

No. Part Name Req.
9H253 Washer .. ............... . ..
17H361  Washer .................. ..

650488  Hex. Hd. Cap Screw 3/8 x 3/4

(1) 3/8 LW 654026

H6073F  Clutch Cover .. ............. .
H6075 Clutch Spring .. .. ............
H6076A ClutchDog.............. ... .
H6094 Hose Clamp .................

650453  Hex. Hd. Cap Screw 1/2x 1-1/2 . .

(2) 1/2 HLN 650806

H6201 Clutch Dog Pin 1/2 x 1-1/2 .. .. ..
H6240 Joint Retainer Bolt 1/2 x 1 NF . . ..
H6242 Joint Retainer Wire .. ........ ..
U10014B  Shifter Return Spring . .........
U10063  Spring ............... ... ..
BI1162B Shim Washer ............... .
C14084B  Shifter Pin Spring . ......... ..
C14118  Chain Tightener Sprocket (157T) .
042651  Idler Sheave (8-3/4” Dia.). .. ... ..
650477  Hex. Hd. Cap Screw 1/2x §

(1) 1/2 HN 653017 -(4) 1/2 PW 654008

042782  Blower Drive Belt .. ..........
042856  Clutch Hub.......... ... ... ..
570002 Grease Fitting . . .. ..........
042857  Clutch Dog Pin 5/8 x 1-1/2 ......
042861 Clutch Housing . .............
(Includes 042863 Bushing)
570002  Grease Fitting . ... ..........
570005 Grease Fitting . . .. ..........
660001  Headless Pipe Plug - 1/8 .. .. ..
042863  Clutch Bushing ..............
042871 Blower Drive Joint ............
650486  Hex. Hd. Cap Screw 5/16 x 3/4 .

(6) 5/16 LW 654024

042909  Transmission Drive Sprocket (18T) .
042912 Blower Idler Spring . . ..........
043020 Clutch Drive Hub .. ..........
043021 Clutch Dog  ................
043022 Clutch Drive Hub ... ... ... ...
650214 Soc. Hd. Set Screw 3/8 x 1/2 ..
043298  Blower Drive Shaft 1-7/16 x 15-1/8 .
655537 Woodruff Key 5/16 x 1-1/4 Hrd.
655521 Tapered Key 3/8 x2 ........
043352 Shifter Handle Extension . . .... ..
650577  Hex. Hd. Cap Screw 5/16 x 3/4 . .
655018 Cotter Pin 3/16 x 1-1/4 .. ....

(1) 5/16 HN 653007 -(1) 5/16 LW 654024
043353 ShifterPin .. ............. ...
655006  Cotter Pin 1/8 x 1
043664  Universal Joint W/Shear Flange . . . .
650733 Hex. Hd. Cap Screw 5/16 x 2-1/2 .
(1) 5/16 HN 653007 -(1) 5/16 LW 654024
043665 Universal Joint W/Tube. . .. ......
650733  Hex. Hd. Cap Screw 5/16 x 2-1/2 .
(1) 5/16 HN 653007 -(1) 5/16 LW 654024
043667  Universal Joint W/ Shear Flange . . . .
650733 Hex. Hd. Cap Screw 5/16 x 2-1/2 .
(1) 5/16 HN 653007 -(1) 5/16 LW 654024

Ref.
No.

33

34
35
36

37
38
39

40

41

42

43

44

45
46

47
48

49
50
51

52

153

54
55
56
57
58
59
60
61

CB800 - PTO & DRIVE

(Used Before Serial #3312)

Part No.
No. Part Name Req.
043668 . Universal Joint W/Tube .. ... . . 1
650733 Hex.Hd. Cap Screw 5/16x 2-1/2 . 1

(1) 5/16 HN 653007 -(1) 5/16 LW 654024

043684  Ball Bearing .............. .
043689  Retaining Ring . ........... ..
043845 Transmission Assembled ...... ..
650433  Hex. Hd. Cap Screw 1/2 x 1-1/4 ..
(4) 1/2 LW 654030
046383 Universal Joint W/Sq. Shaft .. .. ..
046384 Universal Joint W/Sq. Tube .. .. ..
046440  Torque Wrench Bracket - Right . . ..
650486  Hex. Hd. Cap Screw 5/16x 3/4 . .

(1) 5/16 HN 653007 -(1) 5/16 LW 654024
046441  Torque Wrench Bracket - Left .
650448 Hex. Hd. Cap Screw 1/4 x 3/4 .
(1) 1/4 HN 653005 -(1)5/16 LW 654022

046926  Chain (No. 60) of 66 Links .. .. ..
Including Two (500160) Connec-
tor Links and Ten (500161)
Offset Links
048448  Sheave Hub .. ............ ..
650396  Hex. Hd. Cap Screw 3/8 x 1-1 /4 ..

(12) 3/8 LW 654026
048456 Blower Sheave (14 Dia.)
650396
(6) 3/8 LW 654026

048452 Blower Sheave (10.3 Dia) ......
650396  Hex. Hd. Cap Screw 3/8 x 1-1/4 ..
(6) 3/8 LW 654026
051948 Retaining Ring . ... ......... ..
052863  Belt Guide .. ............. ...
(2) 1/2HN 653018-(2) 1/2 PW 654009
052870  Idler Arm . ............ ... ..
052884  Sprocket (30T) ..............
650203  Soc. Hd. Set Screw 5/16 x 3/8 ..
055129 Tubular Drive . . .. ... ... . . .. .
055132 Shifter Handle .. ........... .
055146 Tubular Drive Guard ... ... .. ..
650430  Hex. Hd. Cap Screw 3/8 x 1

(4) 3/8 HN 653010-(8) 3/8 PW 654006
(4) 3/8 LW 654026
055150  Shroud Support Angle ..........
650429  Hex.Hd. Cap Screw 3/8x 3/4 . .
(4) 3/8 HN 653010-(4)3/8 LW 654026

055151 Hinge Strip - Upper . . .. ... ... ..
650429  Hex. Hd. Cap Screw 3/8 x 3/4
650396  Hex. Hd. Cap Screw 3/8 x 1-1/4

(3) 3/8 HLN 653075 -(3) 3/8 PW 654006

055152 Fiber Spacer ................
056283  Attachment Drive Sprocket - 20T . .
056468  Sprocket - 17T . .............
059084  Cover Adj. ................ ..
059272 Shear Bolt Holder ............
060153  Transmission Assembled ........
060190  Gear 22T ..................
060191 Gear 26T ..................

(Parts List Continued on Next Page)

Hex. Hd. Cap Screw 3/8 x 1-1/4 . .

[Eeray—

1



CB800 - PTO & DRIVE
(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

12



CB800 - PTO & DRIVE

Ref.
No.

62

63

64

65
66

67
68
69

70

71
72

Part

No. Part Name Reg.

060207  Support .. ..................
650486  Hex. Hd. Cap Screw 5/16x 3/4 . .
650490  Hex.Hd. Cap Screw 3/8x 1 ....

(2) 5/16 HN 653007 -(2) 5/16 PW 654004
(2) 5/16 LW 654024 -(2) 3/8 LW 654026

060215  SpringHandle . ...............

060225  Channel Reinforcement - Left .. ..
650486  Hex. Hd. Cap Screw 5/16x 3/4 . .

(2) 5/16 HN 653007 -(2) 5/16 LW 654024

060226  Cover Assembly ..............

060229  Transmission Lid .. ............
650486  Hex. Hd. Cap Screw 5/16x 3/4 . .
650487  Hex.Hd. Cap Screw 5/16x 1. ...
650494  Hex.Hd.CapScrew 1/2x1 ...

(8) 5/16 HN 653007 -(3) 1/2 HN 653018
(1) :5/16 PW 654004 -(3) 1/2 PW 654009
(6) 5/16 LW 654024 -(3) 1/2 LW 654030

060231  Front Shield ................

060243  Rear Shield ................

060255 Idler Bracket ................
650490  Hex.Hd. Cap Screw 3/8x1 ..
650694  Hex. Hd. Cap Screw 5/8 x 2-1/2 . .

(4) 3/8 HN 653010-(1) 5/8 HN 653021
(4) 5/8 PW 654012 -(4) 3/8 LW 654026
(1) 5/8 LW 654032

060256  PTO Support Shield .. ..........
650486  Hex. Hd. Cap Screw 5/16x 3/4 . .
650487  Hex. Hd. Cap Screw 5/16x 1. . ..

(4) 5/16 HN 653007 -(4) 5/16 PW 654004
(4) 5/16 LW 654024

060258  Grommet ..................

060259  Shield Support ..............
650487  Hex.Hd. Cap Screw 5/16x 1. . ..

(1) 5/16 HN 653007 -(1) 5/16 PW 654004
(1) 5/16 LW 654024

[N

W W W =

(Used Before Serial #3312)

Ref. Part No.
No. No. Part Name Req.
73 060271 Gear20T .................. 1
74 060272 Gear 28T .................. 1
75 060273  Channel Reinforcement - Right . ... 1

650486  Hex.Hd. Cap Screw 5/16x3/4 .. 2

(2) 5/16 HN 653007 -(2) 5/16 LW 654024
76 060274  Coupling Mounting Bracket . ... .. 1
77 060279 Cylinder Drive Joint .. ........ 1
650741 Hex. Hd. Cap Screw 5/16x 3-1/4 . 6

(6) 5/16 HN 653007-(6) 5/16 LW 654024

78 060283 Shifter Arm . ... .. ... . .. .. .. 1
650203 Soc. Hd. Set Screw 5/16 x 5/16 .. 1
79 060286 Manual Shift Plate ............ 1
650448  Hex.Hd.CapScrew1/4x3/4 .. 4

(4) 1/4 PW 654002 - (4) 1/4 LW 654032
80 060292 Manual Shift Cover ............ 1

650486  Hex.Hd. Cap Screw 5/16x3/4 .. 5
(2) 5/16 HN 653007 -(4) 5/16 PW 654004
(4) 5/16 LW 654024
81 000367  Tool Box Bottom . ........... 1
82 060368 ToolBox End .............. 2
650486  Hex.Hd. Cap Screw 5/16x 3/4 .. 4
(4) 5/16 HN 653007 -(4) 5/16 LW 654024
83 060552  Chain (No. 60H) of 74 Links . . . . .. 1
Including One (500160) Connec-
tor Link and Two (500161)
Offset Link
84 060978 Spacer .................... 1
650687  Carriage Bolt 5/16 x 3/4 .. .. .. 4
(4) 5/16 HN 653007 -(4) 5/16 LW 654024

13



CB800 - PTO & DRIVE
(Used After Serial #3311)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

14



CB800 - PTO & DRIVE

Ref.
No.

W -~

~N O\

11

12
13

15
16

17
18
19

20

21

22

23

24

25
26

Part No.
No. Part Name Req.
9H253 Washer.................. ... ... 1
H267A  Transmission Shim ............. 2
17H361  Washer........................ 1
H6073F  Clutch Cover .................. 1
650741 HHCS 5/16 x 3-1/4 .......... 6
(6) 5/16 HN - (6) LW
H6075 Clutch Spring . ................. 2
H6076A  ClutchDog.................... 1
H6094 Hose Clamp ................... 1
650453 HHCS 1/2 x [-1/2 ........... 1
(1) 1/2 HLN
H6201 Clutch Dog Pin ................ 1
B11162B Shim Washer .................. 4
Cl4118 Idler Sprocket.................. 1
650694 HHCS 5/8x2............... 1
(1)5/8 HN - (4) PW - (1) LW
042651 Idler Sheave ................... 1
650496 HHCS 1/2x5............... 1
(1) 1/2 HN - (3) PW - (1) LW
042782 Drive Belt ..................... 1
042856 Clutch Hub.................... 1
570002 Grease Fitting................ 1
042861 Clutch Housing ................ 1
570002 Grease Fitting................ 1
570005 Grease Fitting................ 1
66001 Pipe Plug /8 SLH ........... I
042863 Bronze Bushing ................ 1
042871a  Universal Joint................. 1
650486 HHCS 5/16 x3/4 ............ 6
(6)5/16 LW
042909 Sprocket ..., 1
043020 Clutch Drive Hub .............. 1
043022 Clutch Drive Hub .............. 1
650214 SHSS3/8 x1/2.............. 1
655536 Woodruff Key 3/8 x 1-1/4..... 1
043298 Blower Drive Shaft ............. 1
655537 Woodruff Key 5/16 x 1-1/4.... 1
043664a  Universal Joint Square Shaft/
Shear Flange................. 1
650733 HHCS 5/16 x2-1/2 .......... I
(1)5/16 HN - (1) LW
043665a  Universal Drive Square Tube .... |
650733 HHCS 5/16 x 2-1/2 .......... 1
(1)5/16 HN - (1) LW
043667a  Universal Joint Spline Shaft/ '
Shear Flange................. 1
650733 HHCS 5/16 x 2-1/2 .......... 1
(I)5/16 HN - (1) LW
043668a  Universal Joint Spline Tube...... 1
650733 HHCS 5/16 x2-1/2 .......... 1
(1)5/16 HN - (1) LW
043684 Ball Bearing ................... 1
043689 Retaining Ring................. 1

Ref.
No.

27

28
29
30

31

32

33
34
35

37

38
39

40
4]

4
43
44
45

47

(Used After Serial #3311)

Part No.
No. Part Name Req.
044116 Latch ..., 5
650812 RHMS #1224 x 1/2........... 8
(8) #1224 HN - (8) LW
650853 RHMS #1224 x 5/8........... 2
(2) #12 PW
046383a  Universal Joint Square Shaft..... 1
046384a  Universal Joint Square Tube...... 1
046440 Torque Wrench Bracket - Right .. 1
650486 HHCS 5/16 x3/4 ............ 2
(2)5/16 HN - (2) LW
046441 Torque Wrench Bracket - Left ... 1
650448 HHCS 1/4x3/4............. 1
(1)1/4 HN - (1) LW
046754 Drive Bearing Housing .......... 1
650579 HHCS 3/8 x 1-3/4 ........... 2
(2)3/8 HN - (2) LW
046755 Ball Bearing ................... 1
046759 Spacer ... 1
046913 Drive Bearing Guard............ l
051948 Retaining Ring................. 3
052863 Belt Guide..................... 1
(2) 1/2 HN - (2) PW
052870 Idler Arm .........oooiiia.., 1
052884 Sprocket 30Ty ................. 1
650203 SHSS 5/16 x3/8............. 1
055129a  Tubular Drive.................. 1
055147 Drive Bearing Bracket........... 1
650486 HHCS 5/16 x3/4 ............ 2
(2)5/16 HN - (2) LW
650490 HHCS3/8x1............... 4
(4)3/8 LW
055150 Shroud Support Angle .......... 2
055151 Hinge Strip - Upper ............ 1
055152 Fiber Spacer ................... 2
056468 Sprocket (17T) .......ovvnnn... 1
056283 Sprocket (20T) ........oovuunnn. 1
059075 Hose Clamp ................... 1
650314. PTHMS 3/8x1 ............. 1
(1)3/8 HN - (1) LW
059084 Adj. Cover .......oiiiiinnnn, 1
059085 Adj. Cover Gasket.............. 1
059272 Shear Bolt Holder .............. 1
0601538 Transmission Assembled. ........ 1
060190 Gear (22T). ..., 1
060191 Gear (26T). .o, 1
060207 Support .....ooiiiiii i, 1
060215 Idler Handle ................... 1
060225 Channel Reinforcement - Left.... 1
650486 HHCS 5/16 x3/4 ............ 3
650687 CB5/16x3/4 ............... 2

(5)5/16 HN - (1) PW - (5) LW

Continued®

15



CB800 - PTO & DRIVE

(Used After Serial #3311)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

16



4 Continued
Ref. Part
No. No. Part Name
57 060226 Cover..ooovviiinnnnnnn..
650687 CBS5/16 x3/4 ...........
(3)5/16 HN - (3) PW - (3) LW
58 060255 Idler Bracket...............
650490 HHCS3/8x1...........
(4)3/8 HN - (4) LW
59 060258 Grommet..................
60 060259 Shield Support.............
650487 HHCS5/16 x1 ..........
650687 CB5/16 x3/4 ...........
(2)5/16 HN - (2) LW
61 060271 Gear (20T).........ooon....
62 060272 Gear (20T) ...,
63 060279 Cylinder Drive Joint ........
64 060367 Tool Box Bottom...........
65 060368 Tool Box End..............
650486 HHCS 5/16 x3/4........
(4)5/16 HN - (4) LW
66 060978 Spacer ......oiiviiini....
67 060979 Hexagon Head Cap Screw
I/2xINF ..............
68 061006 Joint Screw Lock Wire......
69 061157 Tool Box Filler ............
650687 CB5/16 x3/4 ...........
(4)5/16 HN - (4) LW
70 061700 Hexagon Head Cap Screw
5/16 x 1-3/4 .............
(6) 5/16 HLN
71 061759 PTO Shield Support ........
650487 HHCS 5/16 x1..........
(4)5/16 HN - (6) PW - (4) LW
650490 HHCS3/8 x1...........
650491 HHCS 3/8 x 1-1/4 .......
(3) 3/8 HLN - (3) PW
72 061784 Rear Shield................
73 061806 SPring v.o.eeevnnnnnnnnnn.

“ e

e e

c e e

e

DRCRIY

e

Ref.
No.

74
75
76
77
78
79

80

81

82
83

84
85
86
87
89

90
91

A For Replacement Parts, see Universal Drives.
B For Replacement Parts, see Bevel Gearbox.

CB800 - PTO & DRIVE

(Used After Serial #3311)

Part
No. Part Name
061808 BeltClasp .................
062252 Idler Spring................
062667 Clutch Dog Pin ............
063462 Blower Sheave (10.37).......
063464 Blower Sheave (14”7) ........
065561 PTO Shaft Cover...........
650490 HHCS3/8x1...........
(4)3/8 HN - (4) PW - (4) LW
065564 Hose Side Cover ...........
650486 HHCS 5/16 x3/4 ........
(3)5/16 HN - (3) LW
065575 Manual Shift Cover.........
061872 HWHTFSS/16 x 18UNC x .75 .
650487 HHCS S5/16 x1..........
(2) 5/16 HN
065599 Front Shield ...............
065602 Channel Reinforcement - Right. ..
650486 HHCS 5/16 x3/4 ............
650687 CBS5/16x3/4 ...,
(5)5/16 HN - (1) PW - (5) LW
065621 Transmission Cover.........

065625 Chain #60H of 75 Links Including

(1)047801 Plain Link & (1)047802
Rivet Offset Link............ 1

065629 Chain #60 of 64 Links Inlcuding (4)
500160 Connector Links R |
066026 Belt Strap ..........c.oovii.. 1
0666198  Transmission Assembled......... 1
067902 ClutchDog.............cov... 1
068734 Tappered Key 3/8 x2........... 1
070516 Hose Cover -Top ....ovvvvnnnn. 1
650486 HHCS 5/16 x3/4 ............ 5

(5)5/16 PW - (5) LW

c e

17



CB800 - ROLLER & ROLLER DRIVE
(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT wuse Illustration Reference Numbers.

18



Ref.
No.
1

W

— O 0 0

—

12

13

14

15

16
17
18

19

20
21
22

23
24

25
26
27

28

29

30
31

Part No.
No. Part Name Req.
5H4C Pipe Spacer . ................ 2
650359  Hex.Hd. Cap Screw 5/16x 2-3/4 . 2
(2) 5/16 HLN 653073 - (2) 5/16PW654004
HI118A Sprocket (6T) .. .............. 1
H133A Equalizer Spring .. ............ 2
H192 Roller Pin 5/16 x 1-1/2 ........ 1
H193 Bearing Retainer .. ............ 1
650488  Hex.Hd. Cap Screw 3/8x3/4 .. 3
(3) 3/8 LW 654026
H194 Bearing Retainer .. ......... ... 1
650488  Hex.Hd.Cap Screw 3/8x3/4 .. 3
(3) 3/8 LW 654026
H195 Bearing Retainer .. ............ 2
HI195A Bearing Retainer .. ............ 2
H267A Shim Washer ................ 10
9H363 Equalizer Spacer .. ............ 4
H1002 Spring Rod Spacer ............ 8
650585  Hex. Hd.Cap Screw 1/2x2 .... 4
(4) 1/2 HLN 650806
Y15027  Feed Roll Sprocket - Rear Lower (16T) 1
650212 Soc.Hd. Set Screw 3/8x3/8 .. .. 1
042648 Feed Roll Sprocket -Front Upper (14T) 1
650731  Hex.Hd. Cap Screw 3/8 x3-1/2 .. 1
(1) 3/8 HN 653010-(1) 3/8 LW 654026
042971 Lower Roller - Front .. ........ 1
655533  Woodruff Key 5/16x1 Hardened 1
055433  Upper Roller-Rear ............ 1
655029  CotterPin1/4x13/4 ........ 1
042979 Lower Roller - Rear. . .......... 1
042983 Feed Roll Cover ........... ... 1
043105 Chain Tightener Bracket ........ 1
650850  Hex.Hd. CapScrew 1/2x23/4 .. 1
(1) 1/2 HN 653018-(1) 1/2 PW 654009
(1) 1/2 LW 654030
043126 Roller Shield ................ 2
650704  Carriage Bolt3/8x1 .. ...... 6
(6) 3/8 HN 653010-(6)3/8 LW 654026
043191 Take-UpBar .............. .. 1
043192  Take-Up Bracket Spacer ........ 1
043226  Take-Up Bracket . ............. 1
650490  Hex.Hd.CapScrew3/8x1 .... 1
(1) 3/8 HN 653010-(1) 3/8 PW 654006
(1) 3/8 LW 654026
043539  Equalizer Bushing . ........... 2
043680  Corn Leaf Baffle . ... .......... 1
650486  Hex.Hd. Cap Screw 5/16x3/4 .. 4
(4) 5/16 HN 653007-(4)5/16 LW 654024
043681 Ball Bearing ................ 2
043682  Bearing Collar .. ............. 2
043688  Chain (No. 50) of 47 Links Including
One (500057) Connector Link and
One (500058) Offset Link . . . . .. 1
043761 Feed Roll Drive Chain-Upper. . .. .. 1
044623  Wear Plate .................. 2
650486  Hex.Hd. Cap Screw 5/16x3/4 .. 2
650487  Hex.Hd.CapScrew 5/16x1.... 4
(6) 5/16 HN 653007-(8) 5/16 PW 654004
(6) 5/16 LW 654024
045949  Bushing .................... 2
045950  Cover ..................... 2
650446  Carriage Bolt 1/4x3/4 .. .. .. .. 2

(2) 1/4 HLN 650803-(2) 1/4 PW 654002

CB800 - ROLLER & ROLLER DRIVE

Ref.
No.

32

33
34
35

36

37

38
39

40

41
42
43
44
45
46
47

48
49

50
51

52
53
54
55

56

57

58
59

(Used Before Serial #3312)
No.

Part
No. Part Name Req.
046908 Bolt ...................... 2
570014  Grease Fitting . . .. .......... 2
(2) 1/2 HLN 650806
046909 Roller .................... 2
046910 Bushing .. .................. 2
046911 Side Plate-Right .............. 1
650276  Phillips Truss Hd. Screw 3/8x3/4 . 2
650486  Hex.Hd. Cap Screw 5/16x3/4 .. 2
650487  Hex.Hd. Cap Screw 5/16x1.... 3
650784  Hex. Hd. Cap Screw 5/16x 2-3/4 . 1
(5) 5/16 HN 653007-(2) 3/8 HN 653010
(5) 5/16 LW 654024-(2) 3/8 LW 654026
(2) 5/16 PW 654004-(1) 5/16 HLN 650804
046912  SidePlate-Left .............. 1
650486  Hex. Hd. Cap Screw 5/16x 3/4 .. 2
650487  Hex.Hd. Cap Screw 5/16x1.... §
(7) 5/16 HN 653007-(2) 5/16 PW 654004
(7) 5/16 LW 654024
046916  Spring Guide - Rear . . ... ....... 2
650568  Hex.Hd. Cap Screw 5/16x2.... 2
650482  Hex. Hd.Cap Screw 1/2x2.... 2
(2) 5/16 HLN 650804
046533 Lower Roller Scraper .. ........ 1
047020  Auxiliary Roller .. ............ 1
655029  Cotter Pin1/4x13/4 ...... .. 2
047022  Torsion Arm . ............... 1
570014 Grease Fitting . . . ........... 1
051163  CropBaffle.................. 1
055140  Scraper Adjustment Bolt ........ 3
055141 Adjustment Nut .. ............ 3
055142 Adjustment Washer . ... ........ 3
056437  Pan Extension ............... 1
057586  Bearing Retainer .. ............ 2
060195 Roller Equalizer - Right .. ...... 1
(Includes Two 060198 Bushings)
570003 Grease Fitting . . ............ 1
570005 Grease Fitting . . ............ 1
060198 Right Equalizer Bushing ........ 2
060199  Roller Equalizer - Left .. .. ...... 1.
(Includes Two 043539)
570003  Grease Fitting . . .. .......... 1
570005 Grease Fitting . . .. .......... 1
060202  Guard Assembly .............. 1
060205 Spring Guide - Front .......... 2
650568  Hex.Hd. Cap Screw 5/16x2.... 2
(2) 5/16 HLN 650804
060252  OilSeal .................... 8
060253  Washer .................... 13
060254  Front Spring .. .............. 2
060263  Key............. ... . ..... 1
650850  Hex.Hd.Cap Screw 1/2x2-3/4 .. 1
(1) 1/2HN 653018 - (1) 1/2 LW 654030
060277  Pan....................... 1

650269 Phillips Truss Hd. Screw5/16x3/4 4
650486  Hex.Hd. Cap Screw 5/16x3/4 .. 4
(8) 5/16 HN 653007 - (4) 5/16 PW 654004

(8) 5/16 LW 654024

060553  Feed Roller Sprocket-Front Lower (32T)1

650212  Soc.Hd. Set Screw 3/8x3/8 . ... 1
520085 Bearing Collar . . .. ............ 2
520144  BallBearing . ................ 2



CB800 - ROLLER & ROLLER DRIVE

(Used After Serial #3311)

9

0
= /;4/:2/53 Irx(

W'. o

34

NOT use lllustration Reference Numbers.

‘ 43
50 /
IMPORTANT: Order by Part Number - DO \

20

59

4

@(((M((((@ 5
(Y




Ref.
No.

I

wn bW

—_ O \O 00 3 O\

—

12

14

15

16
17

18
19

20
21

22
23
24

25

Part No.
No. Part Name Req.
SH4C Pipe Spacer.................... 2
650784 HHCS 5/16 x 2-3/4 .......... 2
(2)5/16 HN
HIISA Sprocket (6T) ......ccvvvvnnn.. 1
HI33A Equalizer Spring ............... 2
H192 Roller Pin 5/16 x 1-1/2 ......... 1
HI193 Bearing Retainer ............... 2
650488 HHCS 3/8 x3/4............. 6
(6)3/8 LW
H195 Bearing Retainer ............... 2
HI9SA Bearing Retainer ............... 2
H267A Shim Washer .................. 8
9H363 Equalizer Spacer ............... 4
H1002 Spring Rod Spacer ............. 8
Y 15027 Feed Roll Sprocket (16T) -
Right Lower ................. 1
650212 SHSS3/8 x3/8...cvvvvnn... l
042648 Feed Roll Sprocket (14T) -
Front Upper ................. 1
650731 HHCS 3/8 x3-1/2 ........... I
(1)3/8 HN - (1) LW
042971 Lower Roller - Front ........... 1
655533 Woodruff Key 5/16 x 1 ....... 1
042979 Lower Roller - Rear ............ 1
655533 Woodruff Key 5/16 x 1 ....... 2
043105 Chain Take Up Bracket ......... 1
650850 HHCS 1/2x2-3/4 /.......... 1
(1) 1/2 HN - (1) PW - (1) LW
043126 Roller Shield................... 2
043191 Takeup Bar.................... 1
650490 HHCS3/8 x1............... 1
650493 HHCS 3/8 x2-3/4 ........... 1
(2) 3/8 HN - (2) PW - (2) LW
043192 Take Up Bracket Spacer......... 1
043226 Take Up Bracket ............... 1
650487 HHCS5/16 x 1 .............. 2
(2) 5/16 HN - (2) PW - (2) LW
043539 Bronze Bushing ................ 3
043680 Corn Leaf Baffle ............... 1
650486 HHCS 5/16 x3/4 ............ - 4
(4) 5/16 HN - (2) PW - (4) LW
043681 Ball Bearing ................... 2
043682 Bearing Collar ................. 2
043688 Chain #50 of 47 Links Including

(1) 500057 Plain Coupler & (1)
500058 Offset Coupler........

043761 Chain #A550 of 22 Links Including

(1) 500101 Plain Coupler ...... 1

CB800 - ROLLER & ROLLER DRIVE
(Used After Serial #3311)

Ref. Part No.
No. No. Part Name Req.
26 044623 Wear Plate .................... 2
650487 HHCS 5/16 x 1 .............. 2
650577 HHCS 5/16 x 1 .............. 4
(6) 5/16 HN - (4) PW - (6) LW
045949 Bushing ....................... 2
28 045950 Cover it 2
650758 CB1/4x3/4 . ..........o..... 2
(2) 1/4 HLN - (2) PW
29 047020 Auxiliary Roller................ 1
655029 Cotterpin 1/4 x 1-3/4 ......... 2
30 051163 Baffle ......................... 1
31 055433 Upper Roller - Rear ............ 1
655024 Cotterpin 1/4 x 1-3/4 ......... 1
655533 Woodruff Key 5/16 x 1 ....... 1
32 056437 Pan Extension ................. 1
650269 PTHMS 5/16 x 3/4 .......... 4
650486 HHCS 5/16 x3/4 ............ 4
(8) 5/16 HN - (4) PW - (8) LW
33 057586 Bearing Retainer ............... 2
650704 CB3/8x1 .......00vvue.... 6
(6) 3/8 HN - (6) LW
34 058746 Spacer ... 2
35 060195 Equalizer Arm - Right .......... 1
570005 Grease Fitting................ 1
36 060198 Bronze Bushing ................ 1
37 060199 Equalizer Arm - Left............ 1
570005 Grease Fitting................ 2
38 060202  Guard..............oiiiiiin... 1
650850 HHCS 1/2x2-3/4 ........... 1
(I)1/2 HN - (DH LW
39 060252 Oil Seal ....................... 8
40 060253 Washer........................ 13
41 060254 Front Spring................... 2
42 060263 Key..oooviii i, 1
43 060277 Pan............... e 1
650487 HHCS 5/16 x 1 .............. 4
(4)5/16 HN - (2) PW - (4) LW
44 060553 Sprocket 32T) ................. 1
650212 SHSS 3/8 x3/8.............. 1
45 061774 Scraper ... 1
(2) 1/2 HN - (2) PW - (2) LW
46 061843 Angle Snap On Coupler......... 3
47 061845 Straight Tube Connector ........ 3
48 061848 Bulkhead Adapter Nut .......... 3
49 062738 Feed Roll Sleeve Bearing ........ 2
650585 HHCS 1/2x2............... 2
(2)1/2HN-2) LW :
50 063445 Shim.......................... 4
Continued®

21



CB800 - ROLLER & ROLLER DRIVE
(Used After Serial #3311)

59

@(((((((i(@@ o

]
) k]
(2,]

L (@

50 /
IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers. ;

22



CB800 - ROLLER & ROLLER DRIVE

¢ Continued

Ref. Part
No. No. Part Name

51 065222 Scraper Stud..............
52 065578 Side Sheet - Right .........
650314 PTHMS 3/8 x1 ........

(2) 3/8 HN - (2) LW

650453 HHCS 1/2 x 1-1/2 ......

(1) 1/2 HN - (1) LW

650487 HHCS 5/16 x 1 .........
650577 HHCS 5/16 x 1 .........

(7) 5/16 HN - (5) PW - (7) LW

53 065579 Side Sheet - Left ..........
650314 PTHMS 3/8 x 1 ........

(1)3/8 HN - (1) LW

650453 HHCS 1/2 x 1-1/2 ......

(1) 1/2 HN - (1) LW

650487 HHCS 5/16 x 1 .........
650577 HHCS 5/16 x 1-1/2 .....

(4) 5/16 HN - (3) PW - (4) LW

54 065580 Spring Guide - Rear .......
650585 HHCS 1/2x2..........

(2) 1/2 HN

(Used After Serial #3311)

No. Ref. Part No.
Req. No. No. Part Name Req.
..... 2 55 065585 Torsion Arm................... 1
..... 1 570019 Grease Fitting................ 1
..... 2 650486 HHCS 5/16 x3/4 ............ 2
(2)5/16 HN - (2) PW - (2) LW
..... 1 650490 HHCS 3/8 x1............... 2
(2)3/8 HN - (2) PW - (2) LW
..... 6 56 065597 Spring Guide - Front ........... 2
..... 1 650585 HHCS 1/2x2............... 2
(2) 1/2 HLN
..... 1 57 065618 Feed Roll Cover................ 1
..... 1 650486 HHCS 5/16 x3/4 ............ 4
(4)5/16 HN - (4) LW
..... 1 650490 HHCS3/8x1............... 4
(4)3/8 HN - (2) PW - (4) LW
..... 3 58 065622 Shim Plate .................... 2
..... 1 59 065624 Adapter - Right Angle .......... 3
60 520085 Bearing Collar ................. 2
..... 2 61 520144 Ball Bearing ................... 2

23



CB800 - CYLINDER
(Used Before Serial #3312)

21

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

24



CB800 - CYLINDER

Ref.
No.

1

2

10

11

12

13

14

15

Part No.
No. Part Name Req
9H300 Hair Pin Cotter .............. 1
040885  Washer .................... 4
042866  Cover Hinge ................ 1
650486  Hex. Hd. Cap Screw 5/16x3/4 .. 8

(8) 5/16 HN 653007-(4) 5/16 PW 654004
(8) 5/16 LW 654024

042966  Knife Bolt Nut .............. 24
043018  Knife Adjustment Rod 1/2x 24 .. 1
046864  Cam Bolt 1/2x2-1/4 .......... 6
(6) 1/2HN 653018-(6) 1/2 LW 654030
046866  Screen Adjustment Cam .. ...... 6
046873  Shim Washer ................ 2
046927  Baffle-Left ................ 1
650573 Carriage Bolt 5/16 x 1 ... ..... 2
(2) 5/16 HN 653007 -5/16 PW 654004
(2) 5/16 LW 654024
046930  Baffle-Right ................ 1
650573 Carriage Bolt 5/16 x 2 .. .. .. .. 2
(2) 5/16 HN 653007 -(2) 5/16 PW 654004
(2) 5/16 LW 654024
046931 Baffle Shim . ............... 3
051173 Cylinder Cover .............. 1
051180  Side Sheet Tie .............. 1
650488 Hex. Hd. Cap Screw 3/8 x3/4 ... 3
650490  Hex.Hd.Cap Screw3/8x1 .... 1
(4) 3/8 HN 653010 -(4) 3/8 LW 654026
055287  CutterBar .................. 1
055289  Cylinder Shaft Bearing .. ........ 2
570011 Grease Fitting « -+ - -+ - oo oot 2

Ref.
No.

16

17
18

19

20

21

22
23
24

25

26

27

(Used Before Serial #3312)

Part No.
No. Part Name Req.
055404  Cutter Bar Adjustment Yoke. ... .. 2
650644  Hex.Hd. Cap Screw 1/2x 3-1/4 .. 2

(2) 1/2 HN 653018 -(4) 5/8 HIN 653047
(2) 1/2 LW 654030

056272  Coverlock . ................. 2
056273 Cover Lock Rod . ............. 2
056274  Hold-Down Clip .............. 1
650487  Hex.Hd. Cap Screw 5/16x1.... 2
(2) 5/16 HN 653007 -(2) 5/16 LW 654024
056862  Knife.................... .. 8
650334 Hex. Hd. Cap Screw 3/4 x 2-1/2
Gr.8 . ... 24
(24) 3/4 LW 654034
060208  Cylinder Drive Shield .......... 1
(3) 5/8 HN 653021 -(3) 5/8 LW 654032
060220  AirBaffle .................. 1
060246  Cylinder Assembled .. .......... 1
060247  Knife Header .. .............. 3
060251 Cylinder Shaft 3 x 30-11/16 . ... ..
655526  Tapered Key 7/16 x 3 ... ... .. 3
520103 Ball Bearing . .. .............. 2

ACCESSORY SCREENS

046854  Screen - 4” Square Holes
046858  Screen - 3” Square Holes
046860  Screen - 2 Square Holes
047261 Screen - 3/4” Square Holes
047263  Screen - 1 Square Holes
047265 Screen - 1-1/4” Square Holes
047267  Screen - 1-1/2” Square Holes

25



CB800 - CYLINDER
(Used After Serial #3311)

31

ok

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

26




CB800 - CYLINDER

Ref.
No.

N W N =

—O \O 00

—

12
13

14

15

16

Part No.
No. Part Name Req.
9H300 Hairpin Cotter ................. 1
040885 Washer........................ 4
042866 Cover Hinge ................... 1
042966 Knife Bolt Nut ............. oo 24
043018 Knife Adjustment Rod .......... |
046864 CamBolt...................... 6
(6) 1/2 HN - (6) LW
046866 Screen Adjustment Cam......... 6
046873 Washer............ooooeui... 2
046931 Shim...............ooi it 3
051173 Cylinder Cover................. 1
051180 Side Sheet Tie ................. 1
650488 HHCS 3/8 x3/4 ............. 3
650490 HHCS 3/8 x 1 ....coovvuunn.. I
(4)3/8 HN - (4) LW
051267 Cover..ovvvnvnnnnnii. .. 1
055287 Steel Cutterbar................. 1
(2) 1/2 HN
055289 Bearing Housing ............... 2
570011 Grease Fitting................ 2
650543 HHCS 5/8x3............... 4
650710 HHCS 5/8 x2............... 4
(8) 5/8 HN - (8) LW
055404 Yoke Assembly................. 2
(4)5/8 HIN
056272 Coverlock ....ovvvviiiinn.. .. 2

(Used After Serial #3311)

Ref. Part No.
No. No. Part Name Req.
17 056273 Coverlock Rod ................. 2
655006 Cotterpin 1/8 x 1............. 2
18 056274 Cover Hold-down Clip .......... 1
650487 HHCS S5/16 x 1 .............. 2
(2)5/16 HN - (2) LW
19 056862 Knife ..., 8
20 059548 Hole Plug ..................... 2
21 060208 Cylinder Drive Shield ........... 1
(3)5/8 HN »
22 060220 AirBaffle ..................... 1
23 060246 Cylinder Assembled............. 1
24 060247 Knife Header .................. 3
25 060251 Cylinder Shaft ................. 1
655526 Tapered Key 7/16 x3......... 2
26 061267 Hexagon Head Cap Screw
3/4x2-1/2 ... L 24
27 061818 Extra Heavy Lock Washer 3/4 ... 24
28 065220 Lock Bolt .......coovvvvvin.... 2
29 065582 Right Baffle ................. 1
650573 CBS5/16x1 ..., .. 2
(2)5/16 HN - (2) PW - (2) LW
30 065584 Left Baffle..................... 1
650573 CBS/16x1 ........oouui.... 2
(2)5/16 HN - (2) PW - (2) LW
31 520103 Bearing ....................... 2

27 -



(Used Before Serial #3312)

CB800 - BLOWER

NOT use lllustration Reference Numbers.

IMPORTANT: Order by Part Number - DO

28



CB800 - BLOWER

Ref.
No.

1

10

11
12
13
14
15

16

17
18

19

20

21

Part No.
No. Part Name Req.
H7155 Hexagon Head Cap Screw 1/2x2 .. 2
(2) 1/2 HN 653018
D9117A  Washer. .. ... .. e 3
043114  Blower Inlet Seal - Side ... .. ... 2
043124  Blower Inlet Seal - Upper . ... .. 1
043139 Blower Shaft 1-7/16 x 129/16 .. .. 1
655521  Tapered Key 3/8 x2 ........ 2
043141 Blower Disc ................ 1
043146  Blower Arm - Front............ 4
650460  Hex. Hd. Cap Screw 5/8 x 1-1/2 .. 8

(8) 5/8 HNG 653021:(8) 5/8 LW 654032

043147 Blower Arm -Rear ............ 4
043151 Blower Rim ........... ... .. 1
650490  Hex.Hd.CapScrew3/8x1 .... 3

(3) 3/8 HN 653010 -(3) 3/8 LW 654026

043159  Blower Bearing Housing ........ 1
570002  Grease Fitting . . . ... ...... .. 1
650851  Hex.Hd. Cap Screw 3/8 x4-1/2 .. 4

(4) 3/8 HN 653010 -
(4) 3/8 LW 654026

043163  Blower Bearing Shim - No. 16 Ga. . 3
043164  Blower Bearing Shim - No. 10 Ga. . 1
043178  Fan Adjustment Cover .. ........ 1
043683  Ball Bearing ............. ... 2
044225 Blower Bearing Shim .......... 1
047269  Warning Bracket . ............. 1

650301  Truss Hd. Screw 5/16.1/2 .... 2

(2) 5/16 HN 653007 -(2) 5/16 LW 654024

048070  Blower Bearing Shim . .......... 1
052859  Guard Bracket - Right . ......... 1
052860  Guard Bracket - Center ........ 1

650487  Hex.Hd. Cap Screw 5/16x1.... 2

(2) 5/16 HN 653007 -(2) 5/16 PW 654004
(2) 5/16 LW 654024

052861  Guard Bracket - Upper Left .. .. .. 1
052862 Guard Bracket - Lower Left . ... .. 1
650486  Hex.Hd. Cap Screw 5/16x3/4 .. 3

(3) 5/16 HN 653007 -(3) 5/16 LW 654024
(3) 5/16 PW 654004

Ref.
No.

22

23

24
25

26

27

28

29

30

31

32

33

(Used Before Serial #3312)

Part No.
No. Part Name Req.
052874 BeltClasp ................ .. 1

(2) 5/16 HN 653007 -(2) 5/16 LW 654024
(2) 5/16 PW 654004

052888 Blower Side -Rear .. ........ .. 1
650573 Carriage Bolt 5/16x 1 ........ 2
650687  Carriage Bolt 5/16 x 3/4 . ... .. 10
650704  Carriage Bolt 3/8 x 1 ........ 3

(12) 5/16 HN 653007-(3) 3/8 HN 653010
(3) 5/16 WN 653094-(6) 5/16 PW 654004
(3) 3/8 PW 654006 -(12) 5/16 LW 654024
(3) 3/8 LW 654026 ‘

055532 Pan Bottom ............. . .. 1
055538 Blower Disc Assembled ........ 1
055540 Blower Fan Plate. . ... ... .. .. .. 4

650457  Carriage Bolt 1/2 x 1-1/4 .. .. .. 16

(16) 1/2 HN 653018 -(16) 7/16 PW 654046
(16) 1/2 LW 654030
056759 Outlet Toggle . . .............. 1

059013
650486

Blower Outlet .. .. ............
Hex. Hd. Cap Screw 5/16 x 3/4 . .
650492  Hex. Hd. Cap Screw 3/8 x 2-1/2 .
650852  Hex. Hd. Mach. Bolt 1/2 x 10-1/2
(1) 5/16 HN 653007-(4) HN 653010
(1) 1/2 HN 653018-(1) 5/16 LW 654024
(1) 1/2 LW 654030

DN b

059016  Blower Support Beam
650486 Sq. Hd. Set Screw 3/8 x 2-1/2 .
650856  Sq. Hd. Set Screw 5/8 x 1-1/2 .

(8) 3/8 HIN 653038 -(4) 5/8 HIN 653047

A 00 =

059454  Belt Guard - Right
650486  Hex. Hd. Cap Screw 5/16x 3/4 ..
(5) 5/16 HN 653007 -(5) 5/16 PW 654004

(5) 5/16 LW 654024

W

060235 Belt Guard-Left

060278  Blower Side-Front

650441 Carriage Bolt 3/8 x 1

650687  Carriage Bolt 5/16 x 3/4
(14) 5/16 HN 653007-(3) 3/8 HN 653010
(14) 5/16 PW 654004-(3) 3/8 PW 654006
(14) 5/16 LW 654024 -(3) 3/8 LW 654026

060530 Latch Pin

28



CB800 - BLOWER

(Used After Serial #3311)

30

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

32



CB800 - BLOWER

Ref.
No..

1

OO bW

11

12
14
15

16
17

18

19

20

21

22

23

Part
No. Part Name

H6013B  Deflector Hold Down .........
650818 HHCS3/8x3.............

(8) 3/8 HN
H7155 Hexagon Head Cap Screw

12 X2 i,

(2) 1/2 HN

D9117A  Washer...ovvviiiiiiiinnnnnns
043114 Blower Inlet Seal Side.........
043124 Blower Inlet Seal - Upper......
043139 Blower Shaft.................
043141 Blowr Disc Assembly .........
043146 Blowr Arm Front.............

650460 HHCS 5/8 x 1-1/2 .........

(8) 5/8 HN - (8) LW

043147 Blower Arm Rear ............
043151 Blower Rim..................
043159 Bearing Housing .............
570002 Grease Fitting..............
650851 HHCS 3/8 x4-1/2 .........

(4)3/8 HN - (4) PW - (4) LW

043163 Blower Bearing Shim (16 Ga.)..
043164 Blower Bearing Shim (10 GA.) ...
043178 Fan Adjustment Cover........

653094 WNS/I6.ooviiiiniinnnn,
043683 Ball Bearing .................
044225 Blower Bearing Shim .........
047269 S.M.V. Mounting Bracket .....

650301 PTHMS 5/16 x 1/2 ........

(2) 5/16 HN - (2) LW

048070 Blower Bearing Shim .........
052596 Spacer ... .. it
052861 Guard Bracket - Upper Left....

650490 HHCS3/8x1.............

(4)3/8 HN - (2) PW - (2) LW

650687 CB5/16x3/4 .............

(2) 5/16 HN - (2) LW

052862 Guard Bracket - Lower Left ...
650486 HHCS 5/16 x3/4 ..........

(2) 5/16 HN - (2) LW

052888 Blower Side - Rear ...........
650687 CB5/16x3/4 .............

(10) 5/16 HN - (4) PW - (10) LW

055532 Pan Bottom .................
650687 CB5/16x3/4 .............

(4)5/16 HN - (4) PW - (4) LW

(Used After Serial #3311)

Ref. Part No.
No. No. Part Name Req.
24 055538 Blower Disc .....ovvvviininnn.. 1
25 055540 Blower Fan Plate............... 4
650457 CBl1/2x1-1/4............... 16
(16) 1/2 HN - (16) PW - (16) LW
26 056759 Outlet Toggle .................. I
(3)1/2HN-3) LW
27 059013 Blower Outlet .................. 1
650490 HHCS3/8x1 ......covvet.. 3
650704 CB3/8x1 .iiviiiiiiininnne, 6
(9) 3/8 HN - (6) PW - (9) LW
28 059016 Blowr Support Beam............ 1
650235 SQHSS 3/8 x2-1/2 ....vvunt. 4
(8) 3/8 HIN
650844 HHCS5/8x1..iivvvvinnns, 4
(4) 5/8 HIN
29 060278 Blower Side - Front............. 1
650687 CBS5/16 x3/4 ...vovvivinnnn 10
(10) 5§/16 HN - (10) PW - (10) LW
30 060530 LatchPin ........coviviiinin, 1
650495 HHCS 1/2x1-1/4 ........... 1

(1) 1/2 HN - (1) PW - (1) LW
31 061636 Hexagon Head Cap Screw

1/2x10-1/2 . 00ivivnnnnennnn. 1

32 061780 Belt Shield End ................ 1

650486 HHCS 5/16 x3/4 ............ 5
(5)5/16 HN - (5) PW - (5) LW

33 061781 Guard Bracket - Center ......... 1

650487 HHCSS5/16 x 1 .............. 2
(2) 5/16 HN - (2) PW - (2) LW

34 061783 Belt Guard - Left............... 1

650486 HHCS 5/16 x3/4 ............ 3
(3)5/16 HN - (3) PW - (3) LW

35 066570 Guard Bracket ................. 1

650573 CBS/16x1 .ovvvinvn... 2

(2) 5/16 HN - (2) PW - (2) LW '

36 066620 Belt Guard - Right.............. 1

650486 HHCS 5/16 x3/4 ............ 5
(5§)5/16 HN - (7) PW - (5) LW

37 068734 Tapered Key 3/8 x2............ 2

38 520093 Bearing Collar ................. 2

3



CB800 - BEVEL GEARBOX
(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

Ref.  Part No. Ref.  Part No.
No.  No. Part Name Req. No.  No. Part Name Req.
1 H7671A  Transmission Shim .005 - Grey . ... 2 16 042854  Bevel Gear (28T) ............. 2
2 H7672A  Transmission Shim .007 - Green .. 2 17 042858 Shim Washer ................ 3
3  H7673A  Transmission Shim .020 - Black.... 3 18 042940  Transmission Cover ............ 1
4 RI13007C Transmission Cap . ........... 1 650429  Hex.Hd.Cap Screw3/8x3/4 .. 4
© 650429  Hex. Hd. Cap Screw 3/8 x 3/4 4 (4) 3/8 LW 654026
(4) 3/8 LW 654026 19 042941 Drive Shaft 1-3/4 x 19-7/8 .. .... 1
5 R13113  Transmission Cap Gasket ........ 1 655536  Woodruff Key 3/8 x 1-1/4 Hrd. .. 1
g 83}3}? IEOCE \I;\I’Uth~ ------------------ i 20 042942  Driven Shaft 1-3/4 x 15-13/16 .. .. 1
ock Washer . ............... i

8 042809 Transmission Housing .. ........ 1 %:12 8;359;312 gzzxgg g;t)lz;)cer ] é
045668 Relief Fitting .............. 1 23 043837  Bearing CONe .. .............. 3
660004  Pipe Plug -1/2 . ........... 1 54 043838  Oil Seal o 1

9 042810 Cover Gasket ................ 1 ey T
10 042811 Drive Shaft Bearing _ nght ..... 1 25 043839 Oll Seal .. ... .. ... .. . . ... 1
650430  Hex. Hd. Cap Screw 3/8 x 1 4 26 043840 Oil S'ea'l R 1
(4) 3/8 LW 654026 27 043841 Retaining Ring .. ............ 2
11 042813  Transmission Shim .005 - Grey .... 1 28 043842  Retaining Ring .............. 1
12 042814  Transmission Shim .007 - Green . ... 2 29 043845  Transmission Assembled ........ 1
13 042815 Transmission Shim .020 -Black .... 3 650433 Hex.Hd. CapScrew 1/2x 1-1/4 .. 4

14 042816  Shim Washer ................ 1 (4) 1/2 LW 654030

15 042817  Drive Shaft Bearing - Left. ... .. .. 1 30 059489  Transmission Shim .010 ........ 1
650430 Hex. Hd. Cap Screw 3/8 x 1 4 31 520046 BearingCup . ................ 1
(4) 3/8 LW 654026 .32 520047  Bearing COne ... ............ 1

32



CB800 - BEVEL GEARBOX

(Used After Serial #3311)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

/
3

Ref.  Part No. Ref. Part No.
No. No. Part Name Regq. No. No. Part Name Req.
I H7671A Transmission Shim (.005-Grey) ... 2 16 042940 Transmission Cover............. |
2 H7672A  Transmission Shim (.007-Green) .. 2 650490 HHCS3/8x 1 ....ooiviinn, 2
3 H7673A  Transmission Shim (.020-Black) .. 3 650488 HHCS 3/8 x3/4............. 2

4 RI13007C Transmission Cap .............. 1 4)3/8 LW
650488 HHCS 3/8 x3/4 ............. 4 17 042941 Drive Shaft............... ..., 1
4) LW 18 042942 Driven Shaft................... 1
5 RI3113  Transmission Cap Gasket........ 1 19 042946 Bearing Spacer ................. 1
6 041916 Lock Nut..........cooiiiiant. 1 20 043836 Bearing Cup ........ooovvvnn.n. 3
7 041917 Lock Washer .................. 1 21 043837 Bearing Cone .................. 3
8 042809 Transmission Housing........... 1 22 043838 Oil Seal .......coviiiiiia, 1
9 042810 Cover Gasket .....ovvvenneunn. I 23 043839 OilSeal .......civiiiiinnn.. 1
10 042811 Transmission Cover - Right...... 1 24 043840 OilSeal ........ooovviiin, 1
650490 HHCS3/8x1............... 4 25 043841 Retaining Ring................. 2
4) LW 26 043842 Retaining Ring................. 1
11 042813 Transmission Shim (.005-Grey) ... 2 27 045668 Relief Fitting .................. 1
12 042814 Transmission Shim (.007-Green) .. 2 28 055449 Shim Washer .................. 3
13 042815 Transmission Shim (.020-Black) .. 6 29 059489 Transmission Shim (.010)........ 1
14 042816 Shim Washer .................. 1 30 066618 Bevel Gear (26T) ............... 2
15 042817 Transmission Cover - Left ....... 1 31 066619 Transmission Assembled......... |
650490 HHCS3/8x 1 ....covvvivnn. 4 32 520046 Bearing Cup ...voevvvnnninnen 1
4)3/8 LW 33 520047 Bearing Cone .................. 1
34 660004 Pipe Plug 1/2 ...t 1



CB800 - LENGTH-OF-CUT TRANSMISSION
(Used Before Serial #3312)

6 g IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

34



Ref.
No.

1

2

10

11

12

13

14

15

16

17

18

19

20

2]

22

23

Part No.
No. Part Name Req.
H267A Shim Washer. .. .......... As Req
9H300 Hair Pin Cotter .............. 2
042864  Shim Washer. .. .. ... e As Req
043690  Ball Bearing . ................ 5
043691  BallBearing . ................ 4
043692 OilSeal .................... 3
043693  OilSeal .................... 2
043694  Retaining Ring .. ............ 3
044110  Retaining Ring .............. 5
044650  Transmission Bearing Cover ...... 1
650400  Hex.Hd. Cap Screw 5/16x1.... 3
(3) 5/16 HN 653007 -(3) 5/16 LW 6540424
049344  Cover Gasket ................ 1
© 049359 Gear-21T ................ 1
049361 Roller Drive Shaft - Upper
1-3/16 x 6-5/16 . ........... 1
655533  Woodruff Key 5/16 x 1 Hrd. .. 2
049363 Lower Roll Drive Gear -25T .... 1
049366 Gear-15T ................. 1
056282  OilSeal .................... 1
056341 Spacer . . ... ... .. 1
056352  Ball Bearing . ................ 1
060153 Transmission Assembled ........ 1
650400  Hex.Hd. Cap Screw 3/8x3/4 .. 4
660004  PipePlug-1/2 ............ 1
655533  Woodruff Key 5/16 x 1 Hrd. ... 1
(4) 3/8 LW 654026
060154 Clutch . .................... 1
060150  Clutch Gear ................ 1
060164  Shifter Fork ................ 1
655533  Woodruff Key 5/16 x 1 ...... 1
060167  Sprocket -20T .............. 1

Ref.
No.

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

CB800 - LENGTH-OF-CUT TRANSMISSION

(Used Before Serial #3312)

Part No.
No. Part Name Reg.
060170  Bearing Housing Gasket ........ 2
060171 Wheel Spacer ................ 2
060172  Shim Washer ............ As Req
060173 Spacer ...... ... 1
060174  Transmission Drive Shaft 1-3/16 x
T34 2
655533  Woodruff Key 5/16 x 1 Hrd. 2
060175  Transmission Wheel Shifter ...... 2
060176  Shim Washer ............ As Req.
060177  Bearing Housing .. ............ 1
650400  Hex.Hd.Cap Screw 5/16x1.... 6
(6) 5/16 LW 654024
060179  Clutch Shaft 1-5/8 x 13-3/4 . ... .. 1
060180 Drive Sprocket - 12T .. ........ 1
060181 Transmission Shaft 1-3/16 x 8-5/8 .. 1
655533  Woodruff Key 5/16 x 1 Hrd. ... 2
060182 Gear - 15T . ................ 1
060183  Gear-29T.................. 1
060184  Bearing Shield Cap ............ 2
060185 Set Collar. . . ................ 2
650202  Soc.Hd. Set Screw 5/16 x5/16 .. 2
060186 Shim Washer. . . .............. 1
060187 Spacer .................... 2
060188 SetCollar. .. ................ 1
650202  Soc. Hd. Set Screw 5/16 x 5/16 .. 1
060189  Roller Drive Shaft - Lower
1-1/4x12:3/4 ... . ... .. 1
655533  Woodruff Key 5/16 x 1 Hrd. ... 2
060192  Roller Chain (No. 60) of 28 Links
Including One (500208) Coupler
Link .................... 1
060194  Transmission Housing .......... 1
570016  Relief Fitting .. ............ 1
540006 Retaining Ring . .............. 4

35



- CB800 - LENGTH-OF-CUT TRANSMISSION

(Used After Serial #3311)

3

Used Before @
Serial #1450

36



Ref.
No.

it ot ot ot ot
NHApWN—=OWVWOOION N WK —

Part
No.

3H55A
H267A
H275
9H300
041881
042864
043690
043691
043692
043693
043694
044110
049344
049359
049361
655533

049363
049366
056249
056282
056341
056352
059548
060153
060154
060160

060161
060164
060167
060170
060171

Part Name

..................

Bearing Retainer ...............
Hair Pin Cotter ................

Oil Seal .....
Spacer ......
Ball Bearing .
Ball Bearing .
Oil Seal .....
Oil Seal .....

..................

..................

..................

..................

..................

Retaining Ring.................
Retaining Ring.................

Cover Gasket

Gear (21T). ..

..................

..................

Roller Drive Shaft - Upper ......
Woodruff Key 5/16 x 1 .......

Gear (25T)...
Gear (157)...
Bering ......
Oil Seal .....
Spacer ......
Ball Bearing .
Hole Plug ...

..................

------------------

..................

------------------

..................

..................

Transmission Assembled.........

Clutch ......

..................

Gear Assembly (29T)............
(Includes One (060161) Bushing)

Bushing .....

Shifter Assembly ...............
Sprocket (20T) .....ovvvvivvn...
Bearing Housing Gasket.........

Wheel Spacer

Ref.
No.

31
32

33
34
35

36
37
38

45
46

47
48
49
50
51
52
53
54
55

CB800 - LENGTH-OF—CUT TRANSMISSION

(Used After Serial #3311)

Part No.
No. Part Name Regq.
060173 Spacer .......iiiiiiiiiii 1
060174 Transmission Drive Shaft....... S|
655533 Woodruff Key 5/16 x 1 ....... 2
060175 Transmission Shifter Wheel ...... 2
060176 Shim Washer ............ AsReq'd.
060177 Bearing Housing ............... 1
(6)5/16 LW
060179 Clutch Shaft ................... 1
060180 Drive Sprocket (12T) ........... 1
060181 Transmission Shaft ............. 1
655533 Woodruff Key 5/16 x 1 ....... 2
060183 Gear (29T)....ovvvvnnnnnnn.. 1
060184 Bearing Shield Cap ............. 2
060185 SetCollar .....ovviviivnna... 2
650202 SHSS 5/16 x 5/16............ 4
060186 Shim washer ................... 1
060187 Spacer «.vviiiiiiiiie . 2
060188 SetCollar ......ovvvvvvveennnn. l
650202 SHSS 5/16 x5/16............ 2
060189 Roller Drive Shaft - Lower ...... 1
655533 Woodruff Key 5/16 x1 ....... 2
060192 Chain #60 of 28 Links Including One
(500162) Roller Link .......... 1
060194 Transmission Housing........... 1
063446 Hexagon Head Cap Screw/patch. 6
063971 Hexagon Nut 1/2............... 2
065064 Gear (I5T). .. oov v, 1
065626 Gasket coovviviiiiin i, 3
065628 Transmission Cover (Shipping) ... 1
540006 Retaining Ring................. 4
570016 Relief Fitting .................. 1
660004 Pipe Plug 1/2 ............... 0 1

31



CB800 - UNIVERSAL DRIVES

A

P

2, @ o®
o0 O,

25

pd

@)

‘e& )
©%,

%S
& b 4

45/

) g

33

0

32

6 35 29

O

2

~

34

26"

36

38




CB800 - UNIVERSAL DRIVES

24 l
38
l 40 1 l
/ % S
%
$%
Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 042871 Universal Joint/ Flange .......... 1 27 047523 Nylon Bearing ................. 1
2 043664 Universal Joint w/Shear Flange .. 1 28 047524 Bearing Retainer ............... 2
570002 Grease Fitting................ 1 29 047525 EndCap ...covvvviiiininnn.. 1
570004 Grease Fitting................ 1 30 047528 Joint and Shaft ................ 1
3 043665 Universal Joint w/Tube ......... 1 31 047529 Female Guard.................. 1
570004 Grease Fitting................ 1 32 047530 Chrome Ball (5/16 Dia.)........ 124
4 043667 Universal Joint w/Shear Flange .. 1 33 047531 Jointand Tube................. 1
570002 Grease Fitting................ 1 34 047532 Male Guard .........coovvnann 1
570004 Grease Fitting................ 1 35 052835 Back-up Washer................ 2
5 043668 Universal Joint w/Tube ......... 1 36 055129 Tubular Drive.............. ... 1
570004 Grease Fitting. ............... 1 570004 Grease Fitting................ 1
6 044998 Retaining Ring................. 2 37 055708 Shaft and Tube ................ 1
7 045858 Bushing .........coiiiinan, 1 38 060279 Universal Joint................. 1
8 045859 Yoke 1-3/16 Bore .............. 1 570004 Grease Fitting. . .............. 2
9 045861 Shaft and Shear Flange ......... 1 39 061013 Flange Yoke ......oovvvivtn 1
10 045862 Yoke 1-3/16 Bore .............. 1 (Includes One (045858) Bushing)
11 045863 Shear Yoke .....oovviininnnn 1 40 061014 Yokeand Tube................. 1
12 045864 Retaining Ring........c.oontnt. I 41 061015 Yoke (1-3/4 - 20 Spline)......... 1
13 045865 Yoke and Tube................. 1 42 061016 Center Cross Kit ............... 1
14 045866 Yoke 1-3/16 Bore ............n. 1 43 510113 Center Crosskit ........ccvvvnnnn 1
15 045867 Yoke 1-3/16 Bore .............. 1 44 510176 Yoke - Rectangular Bore ........ 1
16 045868 Shear Yoke ........covviniinntn 1 45 510197 Center Crosskit ................ 1
17 045869 Shaft and Shear Flange ......... 1 46 510199 Yoke 6-Spline.................. 1
18 045880 Yoke (20 Spline) ............... 1 47 510226 Retaining Ring................. 1
19 045881 Shear Yoke ....oovvvinniinnn.n 1 48 510227 Collar....ovviiniiiin i, 1
20 045882 Retaining Ring................. 1 49 510228 Spring ....oiiiiiiii 1
21 045883 Washer.......coviviiiniinnn., 1 50 510229 Pawl..........cooiiiiiiiian. 2
22 045884 Spring ....oviiiiiiiii i I 51 510245 Center Crosskit .........oooonn. 1
23 045923 Flange Yoke ........covvviinnnn 1 52 510247 Slide Yoke Assembled........... 1
(Includes One (045858) Bushing) 53 510248 Slide Yoke....covvvvnvnnnne. 1
24 045924 Yoke 1-1/4 Bore ........ccuntnn 1 54 510263 Center Crosskit ....ovvvvnvenn.. 1
25 046383 Universal Joint w/Sq. Shaft ..... 1
570004 Grease Fitting................ 1
26 046384 Universal Joint w/Sq. Tube...... 1
570004 Grease Fitting................ 1
570014 Grease Fitting................ 1

39



CB800 - DEFLECTOR & TRIPOD

(Used Before Serial #3312)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

40



CB800 - DEFLECTOR & TRIPOD
(Used Before Serial #3312)

Ref.  Part ’ No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 3El136 Deflector Pivot Spacer .......... 1 28 052510  Deflector Control Gear Clamp: - - . . . 1
2 Al62 Compression Spring . . .. ........ 2 650367  Hex.Hd.Cap Screw 3/8x2 - ... .. 2
3 9H253 Deflector Cap Spacer .......... 2 (2) 3/8 HN 653010 - (2) 3/8 PW 654006
4 H6013B  Deflector Hold-Down .......... 2 (2) 3/8 LW 654026
650731  Hex. Hd. Cap Screw 3/8 x 3-1/2 . . 2 29 052513 Compression Spring - - - .- .... .. 1
30 052515 Deflector Worm .. ............ 1
650818  Hex.Hd. Cap Screw 3/8x3 .... 4
31 051518 Pulley Bracket . - .. ............ 1
(8) 3/8 HN 653010-(4) 3/8 LW 654024 650486  Hex.Hd.Cap Screw 5/16x3/4 - - .. 1
5 H6053A Spacer .................... 3 (1) 5/16 HN 653007 - (1) 5/16 PW 654004
6 H6144B  Deflector Control Yoke ........ 1 (1) 5/16 LW 654024
650486  Hex. Hd. Cap Screw 5/16x 1-1/2 . 1 32 052593° DeflectorCap + « « v v v v vnenann. 1
(1) 5/16 HN 653007-(1) 5/16 LW 654024 650494  Hex.Hd.Cap Screw 1/2x1 .. .... 2
7 H6154A  Deflector Cross Brace .......... 2 (2) 1/2 HLN 650806
650486 Hex. Hd. Cap Screw 5/16x3/4 .. 3 33 052595 Deflector Control Cord 3/16x138 .. 1
(3) 5/16 HN 653007-(3) 5/16 LW 654024 34 052596  Deflector Hold-Down Spacer - - . - - - 4
; 35 052876  SupportBrace .- - ... ... ... 2
8 H6155A  Deflector Tie Strap . . .. ........ 1
650473  Hex.Hd.Cap Screw 1/2x1-1/2 ... 1
650487  Hex.Hd. Cap Screw 5/16x1.... 2
650434  Hex.Hd.Cap Screw 1/2x1-3/4 ... 1
(2) 5/16 HN 653007-(2) 5/16 LW 654024 650532  Hex.Hd.Cap Screw 5/8x1-1/2. . .. 2
9 H6203B  Deflector Pivot Bracket ........ 1 (2) 5/8 HN 653021 - (2) 5/8 PW 654012
650486  Hex. Hd. Cap Screw 5/16x3/4 .. 1 (2) 5/8 LW 654032
650503 Hex.Hd. Cap Screw 1/2x2-1/2 .. 1 36 052878 Deflector Mast Brace - Upper - . . . . . 1
(1) 5/16 HN 653007-(1) 1/2 HN 653018 37 052881  Deflector Pivot Support. . .. ... ... 1
(1) 5/16 LW 654024 -(1) 1/2 LW 654030 38 053597??205 . Gr%eise Fitting - . .. .......... %
10 H6221 Deflector Control Clamp ........ 1 ose Llamp. - - .- -
' ~e eoror ontrol Lamp 39 054107 Deflector Control Bracket - Front . . . 1
11 BI1433A SHook .................... 1
40 054110 Deflector Worm Bracket - Rear . ... 1
12 MI12139  Deflector Control Pulley ........ 1 41 054113 Backine Plat 1
3 RI3055  Universal Joint Trunnion ........ 2 CTNG TALE et
! . . 42 055163 Deflector Control Crank .. ...... 1
14 R13118 Control Yoke P%Vot Pin ........ 1 43 055700 Deflector Control Assembled . . . . . . 1
15 R13119 Control Yoke Pivot . . .......... 1 44 056336 Deflector Cap Spring- - -+ - . . ... .. 1
16 040775 RollPin1/4x 1-1/4 .......... 1 45 058539  Pulley ... 2
17 043118  Mast Brace Collar . ............ 1 650487  Hex.Hd.Cap Screw 5/16x 1. . . . .. 1
650855  Sq. Hd. Set Screw 1/2x1 .... 2 (1) 5/16 HN 650804 - (1) 5/16 PW 654004
18 047028  Spacer ..................... 1 46 0595‘}]90%02 Defg}ector B i
Washer .................... 1 Tease FITUAgG - - -« v v v e e e e e
19 049061 Washer i 650275  Truss Hd. Screw 3/8x3/4 - . . . . . 4
20 052125 RollPin 5/16 x2-1/2 .......... 1
650486  Hex.Hd.Cap Screw 5/16x3/4.... 2
21 052497  Deflector Worm Shaft .. ........ 1
22 052500  Knob ) 650545  Hex.Hd.Cap Screw 5/16x1-1/4 .. 1
OD e e v e (5) 5/16 HN 653007 - (4) 3/8 HN 653010
650431 Hex. Hd. Cap Screw 3/8 X 1-3/4 o1 (5) 5/16 LW 654024 - (4) 3/8 LW 654026
(2) 3/8 HN 653010-(1) 5/16 PW 654004
23 052501  Washer..................... 6
24 052502 Clutch Plate . . ... ............ 1
25 052503 Pivot ... ... ... .. .. ... ... ... 1
26 052506  Clutch Facing .. .............. 1
27 052507 Clutch Facing . . .............. 1

41



CB800 - DEFLECTOR & TRIPOD

(Used After Serial #3311)

Ref.
No.

!
2
3

42

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

~

...........

Part

No. Part Name
3E136 Tightener Pulley Spacer .........
9H253 Deflector Cap Spacer
H6154A  Deflector Cross Brace

650486 HHCS 5/16 x 3/4 .
(3)5/16 HN - (3) LW

H6155A  Cross Brace Tie .....

650487 HHCS 5/16 x1...
(2) 5/16 HN - (2) LW

...........

...........

H6203B  Deflector Pivot Bracket .........

650503 HHCS 1/2 x 2-1/2
(1)1/2 HN - (1) LW

043118 Mast Brace Collar. ..

650855 SQHSS 1/2x1...

...........

...........

Ref.
No.

7
8

14

15

16

Part
No. Part Name

046866
052518
650486
(1) 5/16 HN - (1) PW - (1) LW
052593
650494
(2) 1/2 HLN
052878
055516
(2)5/16 HN - (2) LW
056336
059496
570002
650953
650954
(4) 3/8 HN - (4) LW
065592
650453
650502
650569
(4) 1/2 HN - (4) LW
065594
570005
065623

Adjustment Cam .............
Pulley Bracket ...............
HHCS 5/16 x3/4 ..........

Deflector Cap.........covvnt.

HHCS 1/2x 1 ......covvvnnn.
Deflector Brace - Upper ....... k
Deflector Hole Cover .........

Deflector Cap Spring .........
Deflector .......coovvivin..
Grease Fitting..............
STHMS 3/8 x3/4..........
STHMS 3/8 x1............

Tripod Brace.................
HHCS 1/2x1-1/2 .........
HHCS 1/2x2-1/4 .........
HHCS 1/2 x1-3/4 .........

Pivot oo i
Grease Fitting..............
Washer. ...coviiiin i,



CB800 - HITCHJACK

061019
HITCHJACK

Ref. Part No.

No. No. Part Name Req.

061019 Hitchjack Assembled............ 1

1 055682 Crank Assembly................ 1

2 061276 Pin& Chain ............coouune. 1

3 061341 Inside Tube.................... 1

4 061342  Outside Tube .................. 1

5 071289 Jack Repair Kit ................ 1

(Inctudes a Crank Pin, Pushnut,
Thrust Washer, Ball & Cage
Bearing Felt Spacer & a Support
Washer)

43



CB800 - OPTIONS & ACCESSORIES

Ref.
No.

1
2

NN AW

44

Part No.
No. Part Name Req.
058357 Washer.....ooiiiiiiiiiinnnnnn. 2
059313 Actuator Mount................ 1
650585 HHCS 1/2x2.......000nuet. 1
(1) 1/2 HLN
059321 Bushing ..............coiveenn. 1
060369 AcCtuator . ...vvviiiiiiienennnn. 1
060980 Transmission Cable ............. 1
063646 Shift Arm ........covivvvnn.. 1
650203 SHSS5/16 x3/8............. 1
650503 HHCS 1/2x2-1/2 ........... 1
(1) 1/2 HLN
065565 Actuator Cover .......covvunnn. 1
061872 HWHTFS 5/16 x 18 UNC x .75 4
065567 Indicator Lever................. 1

801061

ELECTRIC TRANSMISSION CONTROL

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

Ref.
No.

12

Part

No. Part Name

065569 Connector Link
655006 Cotterpin 1/8 x 1.
(1)3/8 PW
065572 Indicator Plate
650542 HHCS 1/4x1/2.
(2)1/4 HN - (2) LW
065573 Pivot Bracket
650486 HHCS 5/16 x 3/4
650804 HHCS 5/16 x4 ..
(2) 5/16 HN - (1) HLN - (2)
065574 Shifter Link
655006 Cotterpin 1/8 x 1.
(1)3/8 HN - (1) PW

.....

............

............

............

PW - (2) LW

............



CB800 - OPTIONS & ACCESSORIES

801072
MANUAL TRANSMISSION CONTROL

IMPORTANT: Order by Part Number - DO
NOT use Iustration Reference Numbers.

4
Ref.  Part , - No: Ref. Part . No.
No. 'No. Part Name "Reqgi No. No. ) Part Name Reg.
| UI0014B Extension Spring.............. Ll O !
e e
: B CompresslonSprmg Cewie ¥ 0T e i E . I§ 7 060283 Shlfter Arm o 1
Shlfter He}ndle Extension ......:. 1 S k6450'203 SHSS 5/ 1.6' X 3/8 """"""" 1
655018 Cotierpin 3/16 x 1-1/4 .. ... 2 8 060286  Manual Shift Plate ............. 1
650577 = HHCS5/16 x 1-1/2 .......... 1 650448  HHCS 1/4 x 3/4 ..o 4
(1)5/16 HN - (1) LW (4) 1/4 PW - (4) LW - (4) HN
4 043353 Shifter Pin...............coien. 1

655006 Cotterpin 1/8 x |

45



CB800 - OPTIONS & ACCESSORIES

800332
MANUAL DEFLECTOR & MANUAL CAP
CONTROL

i )& i ',’,l,,‘" IMPORTANT: Order by Part Number - DO
! N S NOT use Illustration Reference Numbers.

-
K
[ D

s_=?
YRR
[T el e

é

NTTTTTTTTAN

\

46



Ref.
No.

OO0 IO\ AW =

16
17
18

Part
No.

A162
H6053A
H6144B
H6221
B11433A
R13118
R13119
040602
040775
043192
047028
049061
052125
052497
052500
650818

Part Name

Spring ...ooiiiii i
Deflector Hold Down Spacer .
Deflector Control Yoke ......
Deflector Control Clamp .....
S-Hook .............untt
Control Yoke Pivot Pin ......
Control Yoke Pivot..........
Bushing ...............oo00,

Knob .....ovviiiviiiinnn.
HHCS 3/8x3............

(2) 3/8 HN - (1) PW

052501
052502
052503

Washer.......coovvivnvnn...
Clutch Plate ................

Pivot

-

o

“ e

o

Y

.........................

CB800 - OPTIONS & ACCESSORIES

Ref.
No.

19
20
21

22
23
24
25
26
27
28
29

30
31

Part No.
No. Part Name Req.
052506 Clutch Facing..............o.. 1
052507 Clutch Facing.................. 1
052510 Deflector Control Gear Clamp ... 1
650367 HHCS3/8x2.....0cvvvvun.. 2
(2)3/8 HN -(2) PW - (2) LW
052513 Compression Spring ............ 1
052515 Worm. v v ve it i e i ettt 1
052595 Deflector Cord ...cvvvvivnnnnns 1
053934 Hose Clamp ........ovvvvnnnn, 1
054107 Deflector Bracket - Front........ 1
054110 Deflector Worm Bracket - Rear .. 1
054113 Backing Plate .................. 1
055153 Deflector Control Crank ........ 1
650577 HHCS 5/16 x 1-1/2 .......... 1
(1)5/16 HN - (1) LW
055700 Deflector Control Assembled..... 1
058539 Pulley (100 D.) ...oovvvvvnnnn. 2
650487 HHCS5/16 x1 .....cvvnnnn. 1

(1)5/16 HN - (1) PW

4



CB800 - OPTIONS & ACCESSORIES

801313
Hydraulic Deflector w/Manual Crop Control Kit

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.




CB800 - OPTIONS & ACCESSORIES

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
801313 Hydraulic Deflector with Manual H661D Manual Cap Control - Assembled 1
Cap Control Kit.............. 1 Consists of:
Consists of: 16 H670 Lever Dog Spring .............. 1
1 H661D* Manual Cap Control - Assembled 1 17 H6080A Control Chain ................. 1
2 H6013B  Deflector Hold-down ........... 1 18 H608IC ControlPlate .................. |
650731 HHCS 3/8x3-1/2 ........... 2 650400 HHCS 5/16x 1........ e 2
(4) 3/8 HN 653010 (2) 5/16 HN 653006 - (2) 5/16 LW 654023
3 H6053A  Spacer - Deflector Ring ......... 4 19 H6I51 Pawl Arm Assembly ............ 1
650818 HHCS 3/8x3......coovin.t. 2 650642 HHCS 1/4x1....... KR |
" (4) 3/8 HN 653010 650426 HHCS 1/4x I-1/4 ........... 1
4 H6094 Hose Clamp ................... 2 (2) 1/4 HN 653004 - (1) HLN 650803
650453 HHCS 1/2x 1-1/2 ........... 2 650396 HHCS 3/8 x I-1/4 ........... 1
(2) 1/2 HLN 650806 (2) 3/8 HN 653009
5 He6221 Deflector Control Clamp ........ ] 20 H6152 Ratchet .......... ... ... 0t ]
650579 HHCS 3/8 x 1-3/4 ........... 2 650565 HHCS 1/4x5/8 .....oovviit. 1
(2) 3/8 HN 653010 - (2) 3/8 LW 654026 650426 HHCS 1/4 x 1-174 .. ... ... 1
6 BIM33A S-Hook ............ccovviiinn. l (1) 174 HN 653006 - (1) 1/4 HLN 650803
7 MI12412  Deflector Control............... 1 (1) 1/4 LW 650421 - (1) 1/4 PW 654001
8 MI12413 Cylinder Pin-Rod End ......... ! 650396 HHCS 3/8 x 1-1/4 ........... 1
9 MI2414 Cylinder Bracket ............... ! (2) 3/8 HN 653009 - (1) 3/8 PW 654005
1650490 HHCS 3/8x 1 ...... ... ... 2 21 He6153 Toggle Assembly ............... 1
(2) 3/8 HN 653010 - (4) 3/8 PW 654006 22 H6157 Throw-out Link ................ 1
(2) 3/8 LW 654026 650262 PTHMS /4 x5/8 ........... 1
10 RI13081E Deflector Control Cord - 21 foot . 1 650642 HHCS 1/4x 1 ......00viit. 1
It 055517 Pulley Bracket ................. 1 (4) 1/4 HN 653004 - (1) 1/4 LW 654021
12 058539 Pulley............ooioiiiit. l (2) 1/4 PW 654001
13 058757 90° Swivel Adapter Union ....... 2 23 BI11433A S-Hook ...t |
14 060601 Hydraulic Deflector Support ... .. 1
15 061788 Shield Bracket Extension ........ 1
650486 HHCS 5/16 x3/4 ............ 3

(3) 5/16 HN 653007 - (3)5/16 PW 654004
(3) 5/16 LW 654024 '

Order Separately (If Required)

057763 Cylinder Pin-Anchor End........ l

655020 Cotter Pin 3/16 x 1-1/2 ....... 1
060626 Hydraulic Cylinder - Double

Acting 3” Diameter 8” Stroke .. |

061010 Hose Assembly - 276" ........... 2

* See separate parts list.

48



CB800 - OPTIONS & ACCESSORIES

801314
Hydraulic Deflector Control w/Electric
Cap Control Kit B N

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

50



Ref.
No.

[o IS No W &,

12

13
14

Part No.
No. Part Name Req.
801314 Hydraulic Deflector Control &
Electric Cap Control Kit ...... 1
Consists of:
H6013B  Deflector Hold-down ........... 1
650731 HHCS 3/8 x 3-1/2 ........... 2
(4) 3/8 HN 653010
H6053A  Spacer - Deflector Ring ......... 4
650818 HHCS 3/8x3........ovvus. 2
(4) 3/8 HN 653010
H6094 Hose Clamp ..............vutt. 2
650453 HHCS 1/2x 1-1/2 ........... 2
(2) 1/2 HLN 650806
H6221 Deflector Control Clamp ........ 1
650579 HHCS 3/8x 1-3/4 ........... 2
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
B11433A S-Hook ...........ccoiviiinnn. 2
M12412  Deflector Control............... 1
M12413 Cylinder Pin- Rod End ......... 1
M12414  Cylinder Bracket ............... 1
650490 HHCS 3/8x 1 ........0cvvnn 2
(2) 3/8 HN 653010 - (4) 3/8 PW 654006
(2) 3/8 LW 654026
052518 Pulley Bracket ................. 1
650486 HHCS §5/16 x3/4 ............ 1
650545 HHCS S/16x 1-1/4 .......... 1
(2) 5/16 HN 653007 - (1) 5/16 HLN 650804
(3) 5/16 PW 654004 - (1) 5/16 LW 654024
056061 Wire Clamp - 1/8”..............
056908 CapMotor ..........covvnnnnn. |
650542 HHCS 1/4x 1/2 ... 3
(3) 1/4 LW 654022
058539 Pulley........coiieiiinn . 2
058757 90° Swivel Adapter Union ....... 2
059050 Roll Pin 5/32 x 11/16........... 1

CB800 - OPTIONS & ACCESSORIES

Ref. Part No.
No. No. Part Name Reg.
15 059075 Vinyl Hose Clamp .............. 3
650486 HHCS 5/16 x3/4 ............ 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
16 060601 Hydraulic Deflector Support ..... [
17 060974 Cap Control Cable ............. 1
18 060976 Motor Mounting Plate
(CB600 or CB800) ............ 1
650486 HHCS 5/16 x3/4 ............ 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
19 061716 Spool ..o 1
20 061788 Shield Bracket Extension ........ 1
650486 HHCS 5/16 x3/4 ............ 3
(3) 5/16 HN 653007 - (3) 5/16 PW 654004
(3) 5/16 LW 654024
Order Separately (If Required)
057763 Cylinder Pin - Anchor End ...... |
655020 Cotter Pin 3/15 x 1-1/2 ....... |
060626 Hydraulic Cylinder - Double Acting |
3” Diameter 8” Stroke
061010 Hose Assembly - 276" ........... 2

NOTE: If Harvester is NOT already equipped
with Electric Transmission Control, Order
Separately

801426 Electric Controls - Completing Parts

o1



CB800 - OPTIONS & ACCESSORIES

801426
ELECTRIC CONTROL, WIRING & MOUNTING
HARDWARE
Ref. Part .
No. No. Part Name Reg.

1 059052 Receptacle Bracket .............

[ SN OV}

650448 HHCS 1/4x3/4.............
3 (2) 1/4 HN - (2) LW
/ 650487  HHCS S5/16 x 1 ....coovvnn...
ﬂ% (2) 5/16 HN - (2) LW - (2) PW
2 059053 Mounting Bracket ..............
. 650448 HHCS 1/4x3/4.............
{w (4) 1/4 HN - (4) LW
1 1 > 059073 Universal Bushing ..............
%\ 9 059074  Open-Closed Bushing ...........
4 2 059075 Vinyl Hose Clamp ..............
@\ 6 650487 HHCS S/16 x 1 ....oovvvnnn..
9 (2)5/16 HN - (2) LW
6 060970a  Control Box Assembled .........
650943  STHMS 1/4x 1/2............
(2) 1/4 HN - (2) LW
7 060973 4-Conductor Cable - 21Ft. .......

A Refer to Control Box break-down provided.

060970
CONTROL BOX

ol

Brown
Green

Black
White

Electric Control Schematic C

Ref Part No. Ref.  Part \ No.
No. No. Part Name Req. No. No. Part Name Req.
060970 Control Box ................... 1 7 059065 Red Cable .................. ...

Consists of: & 059066 White Cable ...................
I 057778 Power Supply Cable ............ 1 9 059299 Toggle Switch..................
2 057779 Ground Cable.................. 1 10 060381 Tractor Cap Cable..............
3 057781 5K-4 Bushing .................. 1 11 060972 Toggle Guard ..................
4 058368 TW-2 Bushing .................. | 12 069255 Control Box .....covvivvninnt.
5 059059 Switch Cap Plate . .............. 1 13 069257 Back Plate................ooot
650702 RHSMS #6 x3/8 ............ 2 650702 RHSMS #6 x 3/8 ............

6 059064 Yellow Cable .................. 4

92



CB800 - OPTIONS & ACCESSORIES

801322
MANUAL CONTROL STAND EXTENSION KIT.

3

/

4
r\}/
)
8
8
4
o
9
9
IMPORTANT: Order by Part Number - DO
NOT use Ilustration Reference Numbers. S
,B L
q
15
- /
~T LA
Al j
-
o
1 S
i
N
Y
N
\/ »
Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
801322 Manual Control Stand Extension 3 062432 Tower - Right.................. 1
Kit oo 1 650494 HHCS 1/2x1....coiiuiian. 1
Consits of: (1) 1/2 HN - (1) LW
I C14070 Washer..............oooii.t, 2 4 062433 Tower-Left................... 1
2 043194 Control Bracket ................ 1 650494 HHCS 1/2x 1 .........cooat 1
650490 HHCS3/8x1............... 4 (1) 1/2 HN - (1) LW

(4) 3/8 HN - (2) PW - (4) LW

a3



CB800 - OPTIONS & ACCESSORIES

046442
TORQUE WRENCH

5 FT. DEFLECTOR EXTENSION
4
Ref. Part No.
No. No. Part Name Req.
800269 5 Foot Deflector Extension ...... 1
Consists of:

I H6080B  Deflector Control Cord (6 Ft).... 1

2 H6095D Deflector Extension............. 1
650494 HHCS 1/2x1............... 2

(2) 1/2 HN - (2) LW

3. BII433A “S”Hook ....covviviinininn.. 1

4 046789 Extension Gusset . .............. 2
650486 HHCS 5/16 x3/4 ............ 8

(8) 5/16 HN - (8) LW
800012
1 FOOT VERTICAL EXTENSION
Ref. Part No.
No. No. Part Name Req.
800012 1 Ft. Vertical Extension ......... 1
Consists of:

I H6061A  Deflector Extension............. 1
570002 Grease Fitting................ 1
650396 HHCS 3/8 x 1-1/4 ........... 6

(6) 3/8 HN - (6) LW

Ref. Part No.
No. No. Part Name Req.
1 046442 Torque Wrench ................ 1
800270
3 FOOT DEFLECTOR EXTENSION
4
Ref. Part No.
No. No. Part Name Req.
800270 3 Foot Deflector Extension ...... |
Consists of:
1 H6080B  Deflector Control Cord (6 Ft).... 1
2 H6095C  Deflector Extension............. 1
650494 HHCS 1/2x1............... 2
(2)1/2HN-(2) LW
3 BII433A “S”Hook ......ccvvviiiinn.. 1
4 046789 Extension Gusset ............... 2
650486 HHCS5/16 x3/4............ 8

(8) 5/16 HN - (8) LW

o4




CB800 - OPTIONS & ACCESSORIES

800296
SLOW DOWN KIT

1 Ref. Part No.
No. No. Part Name Regq.
\OR 800296  Slow Down Kit ................ 1

Consists of:
1 048450 Sheave .............. e l
2 048458 Sheave ....covviviniininnnnnn, 1

&
060616
LENGTH-OF-CUT GEAR SET

Ref. Part No.
No. No. Part Name Req.
060616 Length-of-Cut Gear Set ......... 1

Consists of:
1 060269 Length-of-Cut Gear (14T) ....... 1
2 060270 ‘Length-of-Cut Gear (34T) ....... 1

901748 064361
CYLINDER KNIFE SET LINER KIT

Ref. Part No.
No. No. Part Name Req.
901748 Cylinder Knife Set.............. 1
Consists of:
1 056862 Cylinder Knife ................. 4
061009

POWER EXTENSION CORD

> Ref. Part No.
| No. No. Part Name Req.

064361 Liner Kit ..ot 1

Consists of:
Ref. Part No. .
No. No. P . 1 062451 Deflector Liner................. 1
? ° art Name Req 650541  PBS/16 X1 oovooneonen. .. 6
061009 Power Extension Cord .......... 1 (6) 5/16 HN - (6) LW - (6) PW

33



CB800 - OPTIONS & ACCESSORIES

061478
ONE KNIFE COUNTER BALANCE KIT

Ref. Part No.
No. No. Part Name Req.
061478 One Knife Counter Balance Kit .. 1
Consists of:
1 057428 Counterweight - 0.1345.......... 2
2 057429 Counterweight - 0.5000.......... 6
3 061477 Mounting Plate ................ 6
650850  HHCS 1/2x23/4 ..ovon.... 3

(6) 1/2 HN - (6) PW

801136
HYDRAULIC DEFLECTOR CYLINDER & HOSEKIT

Ref. Part No.
No. No. Part Name Req.

801136 Hydraulic Deflector Cylinder &
Hose Kit ...........coant. 1

Consists of:

I 057763 Cylinder Pin................... 1
655020 Cotterpin 3/16 x 1-1/2 ........ 1
2 060626a  Hydraulic Cylinder ............. 1
3 061010 Hose Assembly................. 2

A Swivel Adapter Unions (058757) are furnished with
Hydraulic Deflector Control package.

801517
HYDRAULIC CYLINDER & HOSE KiT

Ref. Part No.
No. No. Part Name Req.
801517 Hydraulic Cylinder & Hose Kit... 1

Consists of:

1 057796 Hose 3/8 x 170.........covvnnn. 2

2 060471 Klik Pin.........ooooviiioit, 2

3 060626 Hydraulic Cylinder ............. I
8” Stroke 3” Bore

4 060629 Attachment Pin ................ 2

5 580055 45° Adapter Union ............. 2

800853
SQUARE HOLED SCREENS

)/

Size Stock No.
3/4 800261
1 800262
1-1/4 800263
1-1/2 800264
2 800265
3 800266
4 800267

36



CB800 - NUMERICAL INDEX

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
S5H4C ......... 11,21 U10014B........ 8,45 042866 ........ 13,27 043692 ........ 20,37
3HS5A ........... 37 U10063 ............ 8 042871 ....... 8,15,39 043693 ........ 20,37
HII8A ........ 11,21 BI1162B........ 8,15 042909 ......... 8,15 043694 ........ 20,37
HI33A ........ 11,21 B11433A..... 15,21,23 042912 ............ 8 043761 ........ 11,21
3E136 ......... 15,42 29,47,49,51,54 042940 ........ 18,33 043836 ........ 18,33
Al62 .......... 15,47 MI2139 .......... 15 042941 ........ 18,33 043837 ........ 18,33
HI92.......... 11,21 MI12412 ..... 23,49,51 042942 ........ 18,33 043838 ........ 18,33
HI93.......... 11,21 MI12413 ..... 23,49,51 042946 ........ 18,33 043839 ........ 18,33
Hi9% ............. 11 MI2414 ..... 23,49,51 042966 ........ 13,27 043840 ........ 18,33
HI9S .......... 11,21 R13007C ...... 18,33 042971 ........ 11,21 043841 ........ 18,33
HI9SA ........ 11,21 R13020A ........ 59 042979 ........ 11,21 043842 ........ 18,33
H217 ......ooo.e. 22 R13055........... 15 043018 ........ 13,27 043845 ......... 8,18
9H253........ 8,15,42 R13081E....... 23,49 043020 ......... 8,15 044110 ........ 20,37
H267A ...... 11,15,20 RI3113........ 18,33 043021 ............ 8 044116 ........... 15
21,37 RI3118........ 15,47 043022 ......... 8,15 044224 ... ......... 5
H275............. 37 RI3119........ 15,47 043105 ........ 11,21 044225 ........ 17,31
9H300...... 5,9,13,20 RI3244 ............ 5 043114 ........... 31 044308 .......... 59
22,27,37 RI13245 .......... 5,9 043118 ........ 15,42 044623 ........ 11,21

17H361 ......... 8,15 RI13247 .......... 59 043124 ........ 17,31 044650 ........... 20
9H363......... 11,21 Cl14070 ........... 53 043126 ........ 11,21 044809 ............ 5
H623D .......... 59 Cl4084B......... 8,45 043139 ........ 17,31 044865 .......... 59
H661D ........ 23,49 Cl4118 ......... 8,15 043141 ........ 17,31 044886 ........... 22
H670.......... 23,49 Y15027 ........ 11,21 043146 ........ 17,31 044887 ........... 22
HI1002......... 11,21 S16111 .......... 59 043147 ........ 17,31 044888 ........... 22
H6013B .. 15,31,49,51 043151 ........ 17,31 044998 ........ 32,39
H6053A .. 15,47,49,51 . 040000 043159 ........ 17.31 045668 ........ 18,33
HO6061A ....... 21,54 040525 .......... 5,9 043163 ........ 17,31 045858 ........ 31,39
H6073F ........ 8,15 040602 ........... 47 043164 ........ 17,31 045859 ........ 31,39
H6075.......... 8,15 040614 ........... 22 043178 ........ 17,31 045861 ........ 31,39
H6076A ........ 8,15 040720 ........... 22 043182 .......... 5,9 045862 ........ 31,39
H6080A ....... 23,49 040775 ........ 15,47 043190 .......... 59 045863 ........ 31,39
H6080B ..... 21,29,54 040885 ........ 13,27 043191 ........ 11,21 045864 ........ 31,39
H6081C .......... 49 041881 ........... 37 043192 ...... 11,21,47 045865 ........ 31,39
H6094 ......... 5,89, 041916 ........ 18,33 043194 ......... 5,53 045866 ........ 31,39
y 15,49,51 041917 ........ 18,33 043223 .......... 59 045867 ........ 31,39
H6095C .......... 21 042165 ............ 6 043226 ........ 11,21 045868 ........ 31,39
H6095D ....... 21,54 042648 ........ 11,21 043227 .......... 5,9 045869 ........ 31,39
H6144B ....... 15,47 042651 ......... 8,15 043229 ............ 5 045880 ........ 31,39
H6151 ..... bee. 23,49 042655 ............ 5 043298 ......... 8,15 045881 ........ 31,39
H6152......... 23,49 042657 .......... 5,9 043299 ............ 9 045882 ........ 31,39
H6153......... 23,49 042658 .......... 5,9 043323 .......... 5,9 045883 ........ 31,39
H6I54A ....... 15,42 042667 ........... 25 043352 ......... 8,45 045884 ........ 31,39
H6IS5A ....... 15,42 042782 ......... 8,15 043353 ......... 8,45 045923 ........ 31,39
H6157 ......... 23,49 042809 ........ 18,33 043539 ........ 11,21 045924 ........ 31,39
H6196B ......... 5,9 042810 ........ 18,33 043638 ........... 17 045949 ........ 11,21
H6201 .......... 8,15 042811 ........ 18,33 043664 .... 8,15,31,39 045950 ........ 11,21
H6203B ....... 15,42 042813 ........ 18,33 043665 .... 8,15,31,39 045998 .......... 5,9
H62I19A ......... 59 042814 ........ 18,33 043667 .... 8,15,31,39 046000 .......... 59
H6221....... 15,23,47 042815 ........ 18,33 043668 . ... 8,15,31,39 046001 .......... 5,9
49,51 042816 ........ 18,33 043680 ........ 11,21 046038 ........... 22

H6240 ............. 8 042817 ........ 18,33 043681 ........ 11,21 046046 ........... 22
H6242 ............. 8 042854 ........... 18 043682 ........... 21 046334 .......... 5,9
H7I55 ......... 17,31 042856 ......... 8,15 043683 ........... 31 046383 .... 8,15,31,39
H7671A ....... 18,33 042857 ............ 8 043684 ......... 8,15 046384 .... 8,15,31,39
H7672A ....... 18,33 042858 ........... 18 043688 ........ 11,21 046440 ......... 8,15
H7673A ....... 18,33 042861 ......... 8,15 043689 ......... 8,15 046441 ......... 8,15
H7768 ............ 24 042863 ......... 8,15 043690 ........ 20,37 046442 ........ 21,54
DOIITA ....... 17,31 042864 ........ 20,37 043691 ........ 20,37 046530 .......... 59

37



CB800 - OPTIONS & ACCESSORIES

Part No. Page No. Part No. Page No. Part No. Page No Part No. Page No
046533 ...oiunnnn. 11 048458 ........ 23,55 055127« 6 057778 vevennnnns 52
046672 ........... 31 049061 ........ 15,47 055129 .... 8,15,31,39 057779 ... .. 28,52
046754 ......... 5,15 049276 ........... 22 | 055132 ......... 8,45 057781 ........ 28,52
046755 ......... 5,15 049279 ... ...u.... 22 | 055140 ........... 11 057796 ..vvvnnn... 56
046759 ......... 5,15 049280 ........... 22 | 055141 ........... 11 057856 +..uuunnn. 1
046777 ... 5,9 049285 ........... 22 055142 ....vnnenn. 11 057911 ...unee.n. 5,9
046789 ...... 21,29,5 049344 ........ 20,37 055146 .....oven... 8 058035 .....nnnn.. 25
046790 .......... 5,9 049359 ........ 20,37 055147 ...ovennn. 15 058036 ........... 25
046791 .......... 5,9 049361 ........ 20,37 055150 ......... 8,15 058357 ........ 27,44
046854 ........... 13 049363 ........ 20,37 055151 vvvnne 8,15 058368 ........ 28,52
046857 ........... 56 049366 ........ 20,37 055152 v.vvunnn 8,15 058539 ........ 15,26
046858 ........... 13 050000 055153 +vvvunnennn 47 47,49,51
046859 ........... 56 051163 ........ 11,21 055163 .ovvunenens 15 058706 ....vunnnn. 25
046860 ........... 13 051173 ........ 13,27 055174 .ovvennn.. 5 058707 +ovvnnnnn 25
046861 ........... 56 051180 ........ 13,27 055196 .......... 6,9 058746 ........... 21
046864 ........ 13,27 051267 ... 27 055287 v 13,27 058757 ... 23,49,51,56
046866 ... ... 13,27,42 051908 ............ 5 055289 ........ 13,27 058967 ... 5,9
046873 ........ 13,27 051909 ............ 5 055404 ........ 13,27 058970 .......... 59
046908 ........... 1 051948 ......... 8,15 055430 ...unnennn. 11 058975 .....uun... 29
046909 ........... 11 052024 ........... 22 055433 ....iieinn. 21 058982 ........... 29
046910 ........... 11 052125 ........ 15,47 055449 ........... 33 058983 ........... 29
046911 ........... 11 052497 ........ 15,47 055516 ...vvnnnn.. 42 058984 ........... 29
046912 ........... 11 052500 ........ 15,47 055517 vvvnnnnnn 49 058985 ........... 29
046913 ......... 5,15 052501 ........ 15,47 055532 ........ 17,31 059013 ........ 17,31
046916 ........... 11 052502 ........ 15,47 055538 ........ 17,31 059016 ........ 17,31
046926 ............ 8 052503 ........ 15,47 055540 ........ 17,31 059047 ......neen. 26
046927 ........... 13 052506 ........ 15,47 055682 ..vvuneennn 43 059050 ....uunnnns 51
046930 ........... 13 052507 ........ 15,47 055700 ........ 15,47 059052 ........ 26,52
046931 ........ 13,27 052510 ........ 15,47 055708 ........ 32,39 059053 ........ 26,52
047020 ........ 11,21 052513 ........ 15,47 056061 ........ 26.51 059055 ........... 28
047022 ........... 11 052515 ........ 15,47 056249 . .......... 37 059059 ........ 28,52
047028 ........ 15,47 052518 ... 15,26,42,51 056252 . ... ... 5.9 059064 ........ 28,52
047261 ........... 13 052593 ........ 15,42 056272 .. .... .. 1327 059065 ........... 52
047262 ........... 56 052595 ........ 15,47 056273 ........ 13,27 059066 ........ 28,52
047263 ........... 13 052596 ........ 15,31 056274 ........ 13,27 059073 ...... 26,27,52
047264 ........... 56 052831 ............ 5 056282 ........ 20.37 059074 ...... 26,27,52
047265 ........... 13 052835 ........ 31,39 056283 ......... 8.15 059075 ... 15,26,51,52
047266 ........... 56 052856 .......... 5,9 056336 ........ 15,42 059084 ......... 8,15
047267 ......o.... 13 052859 ........... 17 056341 ........ 20,37 059085 ........... 15
047268 ........... 56 052860 ........... 17 056352 ........ 20,37 059272 ......... 8,15
047269 ........ 17,31 052861 ........ 17,31 056437 ........ 11,21 059299 ........ 28,52
047523 ........ 31,39 | 052862 ........ 1731 | 056468 ......... 815 | 039313 ........ 27,44
047524 ........ 31,39 | 052863 ......... 8,15 | 056759 ........ 17,31 059321 ........ 27,44
047525 ........ 31,39 | 052870 ......... 8,15 056862 ...... 13,27,55 059454 ........... 17
047528 ........ 31,39 052874 ........... 17 056908 ...... .. 26,51 059489 ........ 18,33
047529 ........ 31,39 052876 ........... 15 057428 ........... 56 059496 ........ 15,42
047530 ........ 31,39 052878 ........ 15,42 057429 ........... 56 059532 .......... 5
047531 ........ 31,39 052881 ........... 15 057570 «..unn... 5,9 059534 .....ooenn. 5
047532 ........ 31,39 052884 ......... 8,15 057571 vovvnnnnnn.. 9 059536 .....uinnn. 5
047801 ........... 17 052886 .......... 5,9 057586 ...vuuun.n. 21 059548 ........ 27,37
047802 ........... 17 052888 ........ 17,31 057587 +vvvvnnnnn 24 059978 ........... 28
047905 ........... 22 053805 .....eunn... 6 057592 ..ivunnnn 24 060000

047906 ........... 22 053934 ........ 15,47 057601 ........... 24 060073 ........... 25
048060 ............ 6 054007 ........... 22 057604 ........... 24 060076 ........... 25
048070 ........ 17,31 054008 ........... 22 057607 ....uennn. 24 060153 .... 8,15,20,37
048448 ......... 8,23 054009 ........... 22 057608 ........... 24 060154 ........ 20,37
048450 ........ 23,55 054107 ........ 15,47 057610 ........... 24 060160 ........ 20,37
048452 ............ 8 054110 ........ 15,47 057611 .....c...... 24 060161 ........... 37
048456 ............ 8 054113 ........ 15,47 057763 ........... 56 060164 ........ 20,37

a8




CB800 - OPTIONS & ACCESSORIES

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
060167 ........ 20,37 060278 ........ 17,31 061477 ........... 56 065597 ..., 23
060170 ........ 20,37 060279 .... 9,17,31,39 061478 ........... 56 065599 ........... 17
060171 ........ 20,37 060281 ........... 27 061636 ........... 31 065602 ........... 17
060172 ........... 20 060283 ......... 9,45 061700 ........... 17 065603 ............ 9
060173 ........ 20,37 060286 ......... 9,45 061716 ........... 51 065618 ........... 23
060174 ........ 20,37 060289 ........... 27 061759 ........... 17 065621 ........... 17
060175 ........ 20,37 060292 ............ 9 061774 ........... 21 065622 ........... 23
060176 ........ 20,37 060367 ......... 9,17 061780 ........... 31 065623 ........... 42
060177 ........ 20,37 060368 ......... 9,17 061781 ........... 31 065624 ........... 23
060179 ........ 20,37 060369 ........ 27,44 061783 ........... 31 065625 ........... 17
060180 ........ 20,37 060372 ........ .. 29 061784 ........... 17 065626 ........... 37
060181 ........ 20,37 060375 ........... 29 061788 ........ 49,51 065628 ........... 37
060182 ........... 20 060376 ........... 29 061806 ........... 17 065629 ........... 17
060183 ........ 20,37 060381 ...... 27,28,52 061808 ........... 17 066026 ........... 17
060184 ........ 20,37 060471 ........... 56 061818 ........... 27 066570 ........... 31
060185 ........ 20,37 060518 ............ 6 061838 ............ 9 066618 ........... 33
060186 ........ 20,37 060530 ........ 17,31 061839 ............ 9 066619 ........ 17,33
060187 ........ 20,37 060534 ............ 6 | 061843 ........... 21 066620 ........... 31
060188 ........ 20,37 060540 .......... 6,9 061845 ........... 21 067902 ........... 17
060189 ........ 20,37 060542 .......... 6,9 061848 ........... 21 068734 ........ 17,31
060190 ......... 8,15 060543 .......... 6,9 061872 ........ 17,44 069255 ........... 52
060191 ......... 8,15 060550 .......... 6,9 062252 ........... 17 069257 ...t 52
060192 ........ 20,37 060551 .......... 6,9 062428 ............ 9 070000

060194 ........ 20,37 060552 ............ 9 062430 ............ 9 070483 9
060195 ........ 11,21 060553 ........ 11,21 | 062432 o.ovvn.... 53| oroasa ;
060198 ........ 11,21 060587 .......... 6,9 062433 ........... 53 | LUTO% eeeeeeeenns
060199 .. ...... 11,21 | 060601 ...... 23,49,5 062451 «.vonn. ... 55 | 070516 ........... 17
060202 ........ 1121 | 060606 ........... 22 | 062667 ........... 17 | 071289 e 43
060205 ........... 11 060608 ........... 22 062738 ........... 21 500000

060207 ......... 9,15 060611 ........... 22 063445 ... ........ 21 500057 ........ 11,21
060208 ........ 13,27 060612 ........... 22 063446 ........... 37 500058 ........ 11,21
060215 ......... 9,15 060614 ........... 22 063462 ........... 17 500101 ........... 21
060220 ........ 13,27 060616 ........... 55 063464 ........... 17 500160 ......... 9,17
060225 ......... 9,15 060618 ........... 45 063646 ........... 44 500161 ............ 9
060226 ......... 9,17 060626 ........ 23,56 063971 ........... 37 500162 ........... 37
060229 ............ 9 060629 ........... 56 064037 ............ 9 510113 ........ 31,39
060231 ............ 9 060757 ......... .. 22 064361 ........... 55 510176 ...... .. 31,39
060235 ....iunn... 17 060970 ...... 26,28,52 065064 ........... 37 510197 .ovuvun.... 39
060238 .......... 59 060972 ........ 28,52 065220 ........... 27 510199 ........ 31,39
060243 ............ 9 060973 ........ 26,52 065222 ........... 23 510226 ........ 31,39
060246 ........ 13,27 060974 ........ 26,51 065519 ............ 9 510227 ........ 31,39
060247 ........ 13,27 060976 ........ 26,51 065559 ............ 9 510228 ........ 31,39
060251 ........ 13,27 060978 ......... 9,17 065561 ........... 17 510229 ........ 31,39
060252 ........ 11,21 060979 ........... 17 065564 ........... 17 510245 ........ 31,39
060253 ........ 11,21 060980 ........ 27,44 065565 .....o.... 44 510247 ........ 31,39
060254 ........ 11,21 061006 ........... 17 065567 +..ovnnn... 44 510248 ........ 31,39
060255 ......... 9,17 061009 ........ 25,55 065569 ........... 44 510263 ........ 31,39
060256 ............ 9 061010 ........ 23,56 065572 i 44 520046 ........ 18,33
060257 .......... 6,9 061013 ........ 31,39 065573 «.euinn.. 44 520047 ........ 18,33
060258 ......... 9,17 061014 ........ 31,39 065574 ... 44 520054 .......... 6,9
060259 ......... 9,17 061015 ........ 31,39 065575 ........... 17 520085 ........ 11,23
060263 ........ 11,21 061016 ........ 31,39 065578 ........... 23 520093 ........ 6,9,31
060269 ........ 25,55 061019 ......... 9,43 065579 ......ou... 23 520103 ........ 13,27
060270 ........ 25,55 061033 ......... . 6,9 065580 ........... 23 520144 ........ 11,23
060271 ......... 9,17 061157 ........... 17 065582 ........... 27 520158 .......... 6,9
060272 ......... 9,17 061267 ........... 27 065584 ........... 27 520199 .......... 6,9
060273 ............ 9 061276 ........... 43 065585 «..iiuiin.. 23 520200 .......... 6,9
060274 ............ 9 061341 ........... 43 065592 ........... 42 520201 .......... 6,9
060277 ........ 11,21 061342 ........... 43 065594 ........... 42 540006 ........ 20,37

a8



CB800 - OPTIONS & ACCESSORIES

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
550075 ... 59
570002 .... 8,15,17,2
31,39,42,54
570003 ........... 11
570004 ........... 39
570005 ...... 5,8,9,11
15,21,42
570009 ........... 24
570011 ........ 13,27
570014 .... 9,11,31,39
570016 ........ 20,37
570019 ........... 23
580055 ..... ..., 56
600000
660001 ............ 8
660004 ... 18,20,33,37
666000 ........... 32
800000
800012 ........... 54
800269 ........... 54
800270 ........... 54
800296 ........... 55
800853 ........... 56
801136 ........... 56
801322 ....... ..., 53
801517 ........... 56
900000
901748 ........... 55

60




TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

SIZE SAE GRADE #2 Q SAE GRADE #5 @ SAE GRADE #8
DRY LUB. DRY LUB. DRY LUB.
8 -32 19 in.Lbs.| 14 In.Lbs.| 30 In.Lbs.{ 22 In.Lbs.| 41 In. Lbs. | 31 in. Lbs.
8 -36 20 » 15 ” 31 ” 23 ” 43 ” 32 »
10 - 24 27 ” 21 » 43 ” 32 ” 60 ” 45 ”
10 - 32 31 ” 23 ”? 49 ” 36 ” 68 ? 51 ”
1/4 -20 | 66 » 50 ” 9 Ft. Lbs.| 75 ” 12 Ft. Lbs.| 9 Ft. Lbs.
1/4 -28 | 76 ? 56 ” 10 ” 86 ” 14 ” 10 ”
5/16 -18 | 11 Ft.Lbs.| 9 Ft. Lbs.| 17 ” 13 Ft. Lbs.| 25 ” 18 ”
5/16 - 24 | 12 ” 9 ” 19 ? 14 ” 25 ” 20 ”
3/8-16 | 20 ” 15 ” 30 " 23 ” 45 ” 35 ”
3/8-24 | 23 ” 17 ” 35 ” 25 ? 50 ” 35 »
7/16 - 14 | 32 ” 24 ” 50 ” 35 ” 70 ” 55 ”
7/16 - 20 | 36 ” 27 ” 55 ” 40 ” 80 ” 60 ”
1/2-13 | 50 ” 35 ” 75 » 55 ” 110 ” 80 »
1/2-20 | 55 ” 40 ” 90 ? 65 ” 120 ” 90 ”
9/16 - 12 | 70 7 55 7 110 » |80 ” 150 7 110 ”
9/16 - 18 | 80 ” 60 ” 120 ” 90 ” 170 ” 130 ”
5/8 - 11 100 ” 75 ” 150 ” 110 ? 220 ” 170 ”
5/8 -18 | 110 7 85 ” 180 ” 130 ? 240 ” 180 ”
3/4 -10 | 175 > |1 130 ” 260 ” 200 ? 380 ” 280 ”
3/4 - 16 | 200 ” 150 ” 300 ” 220 " 420 ” 320 ”
7/8 -9 170 ” 125 ” 430 ” 320 ? 600 ” 460 ”
7/8 -14 | 180 ” 140 ” 470 ” 360 ” 660 ” 500 ”
1-8 250 ? 190 ? 640 7 480 ” 900 ” 680 ?
1-12 270 ” 210 ” 710 ” 530 ” 1000 ” 740 ”

Multiply In. Lbs. by (8.890) or Ft. Lbs. by (1.383) for metric Nm

NOTE: These torque values are to be used for all GEHL hardware excluding: locknuts, self-tapping
screws, thread forming screws, and sheet metal screws. Unless otherwise noted, all torque values must meet
this specification.

Attaching Hardware Table

Size & Part Size & Part Size & Part Size & Part
Description Number Description Number Description Number Description Number
#12-24HN 650627 5/ 16 WN 653094 3/8LW 654026 5/8HN 653021
#I2LW 650813 5/16LW 654024 3/8PW 654006 5/8HLN 650807
#12PW 650854 5/16PW 654004 1/2HN 653018 5/8LW 654032
1/4HN 653005 3/8HN 653010 1/2HLN 650806 5/8PW 654012
1/4LW 654022 3/8HIJN 653038 1/2LW 654030 3/4HIN 650857
S5/16HN 653007 3/8HLN 650805 1/2PW 654009 3/4PW 654014
5/16HLN 650804




GEHL

FARM EQUIPMENT

GEHL COMPANY WEST BEND, WISCONSIN 53095 U.S. A,

902577/2.5M1P1080 Printed in U.S.A.



